accessories

cz 4-5 FR 20-21
SK 6-7 NL 22-23
HU 8-9 RU 24-25
PL 10-11 LT 26-27
EN 12-13 HR/BS 28-29
DE 14-15 SR/ME 30-31

IT 16-17 EAN 32-33
ES 18-19



ey Wy

(4x) Blex Hex

©

(4x) (4x) & 4x) b 4x) (8x)

Mg o=
((((((((@ ~ @ N
(4x) (4x) M 2% M 2x) [® 1x)




FLATTV CURVED TV

Ma=[B1+H1 ma=[31+N1+K1+ W
Me=[3+[4 Me=I0+[4+ N+
5A 5B




CZ - OBECNE POKYNY PRO MONTAZ

DULEZITE BEZPECNOSTNI INFORMACE

Zkontrolujte obsah baleni podle seznamu dilG na strané 2 a ujistéte se, Ze jsou véechny dily v poradku.
Poskozené nebo vadné dily nepouzivejte.

Pfed instalaci zafizeni si peclivé prectéte véechny pokyny. V pfipadé, Ze si nejste jisti nékterou casti
procesu instalace, pozadejte o pomoc profesionélniho technika.

Pfi utahovani sSroubt dejte pozor, aby nedoslo ke strzeni zavitu.

Neinstalujte na vlhké, nebo jinak poskozené zdi. Upeviovaci materidl dodavany v baleni je uréen
k montézi na stény z plnych cihel a betonu. V pfipadé montéze na stény z jinych materialG se poradte
s odbornikem.

Nikdy neinstalujte ani nepouzivejte toto zaftizeni, pokud jevi znamky poskozeni.

Hrany tohoto zatizeni mohou pii neodborném zachézeni zplsobit poranéni osob.

Toto zafizeni neni uréeno k obsluze nebo montéazi malymi détmi nebo nepoucenymi osobami, pokud
nebudou pod dohledem odpovédnych osob, které zajisti bezpecnost pfi obsluze nebo montazi zafizeni.
Déti by mély byt pod dohledem, aby bylo zajisténo, ze nebudou do zafizeni zasahovat. Nedovolte détem,
aby se zavésovaly na zafizeni nebo s nim jinak manipulovaly. V opa¢ném pfipadé muze dojit k vdznému
urazu. Nikdy nestrkejte prsty ani jiné pfedméty do mechanismu zafizeni. Mohlo by dojit k poranéni osob
nebo skoddm na majetku.

Vyrobek obsahuje drobné soucasti, které mohou pfi vdechnuti nebo polknuti predstavovat riziko
uduseni. Tyto soucdsti drzte mimo dosah déti!

Poznamka: Technické udaje a design se mohou v disledku zlepSovani vyrobku zménit bez predchoziho
upozornéni.

SEZNAM DODANYCH CASTi

Konzole na televizor Sroub M6x10 A Podlozka M6

B Nasténny drzak Sroub M8x16 Distanéni podlozka M4/M6
Nastavec Bl Sroub M4x30 M Vrut M8x90

3] Sroub M4x12 Il Sroub M6x35 M Hmozdinka M10x80

3 SroubM6x12 Podlozka M4 [@ inbusovy kli¢
INSTALACE

é Tento drzak na TV musi byt bezpecné pripevnén k vertikalni sténé. Pokud by nebyl

pevné instalovany, mohl by spadnout a nasledné zpiisobit poranéni nebo skody.

Pfipevnéni drzaku na zed'z plnych cihel nebo betonovou ¢i panelovou zed'

Na sténé si vyznacte polohu 2 otvori (nahote a dole) pro pripevnéni téla drzaku. Drzak [E] poutzijte jako
$ablonu (Obr. 1). Pomoci vodovahy se ujistéte, Ze jsou otvory vodorovné. Vrtakem do zdiva (10 mm)
predvrtejte otvory minimalné 9 cm hluboké a do kazdého otvoru zasunte hmozdinku [¥. Zkontrolujte, ze
je hmozdinka zcela zasunuta a zarovnana s okrajem zdiva (Obr. 2). Drzak ptipevnéte ke sténé pomoci dvou
vrutt M, jak je zndzornéno na Obr. 3.

Montaz konzole na televizor

Televizor s plochou zadni sténou (Obr. 4A)

Nejdiive ur¢ete $rouby vhodné k montazi na televizor ([B)/IH): rukou je zkuste zadroubovat do otvorii
v zadni ¢asti televizoru. Pokud ucitite odpor, okamzité prestaite Sroubovat! Jakmile naleznete Sroub se
spravnym zévitem, postupujte podle nakresu 4A. Na $roub nasadte odpovidajici podlozku (JI/Id), a potom
Sroub nasroubujte do konzole faY a nakonec do televizoru. Zkontrolujte, zda konzole pevné drzi.

4-Cz



Televizor se zakfivenou zadni sténou (Obr. 4B)

Nejdfive urcete $rouby vhodné k montazi na televizor ([El/Hl): rukou je zkuste zadroubovat do otvort
v zadni casti televizoru. Pokud ucitite odpor, okamzité prestaiite Sroubovat! Jakmile naleznete Sroub
se spravnym zavitem, postupujte podle nakresu 4B. Na 3roub nasadte odpovidajici podlozku (KI/Id)
a potom $roub nasroubuijte do konzole Y, z druhé strany nasadte opét podlozku [, distan¢ni podlozku
a nakonec Sroub zasroubujte do televizoru. Zkontrolujte, zda konzole pevné drzi.

Pouziti nastavca VESA

V pfipadé, ze vas televizor vyzaduje pouziti nastavcll VESA, postupujte dle obrazki 5A nebo 5B, v zavislosti
na rozpéti otvorl dle standardu VESA. Obr. 5A popisuje instalaci pro rozpéti 200x100 mm, Obr. 5B popisuje
rozpéti 200200 mm.

Pfipevnéni konzole k drzaku

Varovani: Manipulace s nékterymi televizory vyzaduje asistenci druhé osoby! Vyrobce neodpovida za
poranéni nebo skody na majetku zplsobené nevhodnou manipulaci!

Nejprve zahaknéte konzoli ptipevnénou k TV (IY) za vrchni hranu téla drzaku [E] a zasurite konzoli dolt az
na doraz (Obr. 6). Poté dodanym inbusovym klicem (o)) povolte ¢i dotdhnéte Srouby na zadni strané konzole
v zavislosti na tom, jaky naklon obrazovky vyZzadujete (Obr. 7).

Gratulujeme, instalace je timto dokoncena. Pfejeme vam piijemné zazitky pfi sledovani televizoru
pfipevnéného k nasténnému drzaku.

POKYNY A INFORMACE O NAKLADANI S POUZITYM OBALEM
Pouzity obalovy material odlozte na misto urcené obci k ukladani odpadu.

LIKVIDACE VYROBKU PO UKONCENI ZIVOTNOSTI
Po ukonceni Zivotnosti odevzdejte zafizeni na misto urc¢ené obci k likvidaci pevného odpadu

Tento vyrobek splruje veskeré zakladni pozadavky smérnic EU, které se na néj vztahuiji.

[ ]

®e




SK - VSEOBECNE POKYNY NA MONTAZ

DOLEZITE BEZPECNOSTNE INFORMACIE

Skontrolujte obsah balenia podla zoznamu dielov na strane 2 a uistite sa, ¢i su vSetky diely v poriadku.
Poskodené alebo chybné diely nepouzivajte.

Pred instaldciou zariadenia si pozorne precitajte vietky pokyny.V pripade, Ze si nie ste isti niektorou ¢astou
procesu instalacie, poziadajte o pomoc profesionalneho technika.

Pri utahovani skrutiek dajte pozor, aby nedoslo k strhnutiu zavitu.

Neinstalujte na vihké alebo inak poskodené steny. Upeviiovaci material doddvany v baleni je urceny
na montaz na steny z plnych tehal a beténu. V pripade montaze na steny z inych materidlov sa poradte
s odbornikom.

Nikdy neinstalujte ani nepouzivajte toto zariadenie, ak javi zndmky poskodenia.

Hrany tohto zariadenia moézu pri neodbornom zaobchadzani spdsobit poranenie osob.

Toto zariadenie nie je urcené na to, aby ho obsluhovali alebo montovali malé deti alebo nepoucené osoby,
ak nebudu pod dohladom zodpovednych osob, ktoré zaistia bezpecnost pri obsluhe alebo montazi
zariadenia. Deti by mali byt pod dohladom, aby sa zaistilo, Ze nebudu do zariadenia zasahovat. Nedovolte
detom, aby sa zavesovali na zariadenie alebo s nim inak manipulovali. V opacnom pripade méze doéjst
k vaznemu urazu. Nikdy nestrkajte prsty ani iné predmety do mechanizmu zariadenia. Mohlo by déjst
k poraneniu 0séb alebo skodam na majetku.

Vyrobok obsahuje drobné sucasti, ktoré mézu pri vdychnuti alebo prehltnuti predstavovat riziko udusenia.
Tieto sucasti drzte mimo dosahu deti!

Poznamka: Technické udaje a dizajn sa mézu v désledku zlepsovania vyrobku zmenit bez predchadzajiceho
upozornenia.

ZOZNAM DODANYCH CASTI

Konzola na televizor Skrutka M6 x 10 A Podlozka M6

Bl Nastenny drziak Skrutka M8 x 16 Distan¢na podlozka M4/M6
Nasadec B skrutka M4 x 30 ¥ skrutka M8 x 90

3] skrutka M4 x 12 Il skrutka M6 x 35 M Rozperka M10 x 80

I3 skrutka M6 x 12 Podlozka M4 [@ imbusovy klu¢
INSTALACIA

é Tento drziak na TV musi byt bezpecne pripevneny k vertikalnej stene. Ak by nebol

pevne instalovany, mohol by spadnut a nasledne spésobit poranenie alebo skody.

Pripevnenie drziaka na stenu z pIlnych tehal alebo betonovti ¢i panelovii stenu

Na stene si vyznacte polohu 2 otvorov (hore a dole) na pripevnenie tela drziaka. Drziak [F] pouzite ako $ablénu
(Obr. 1). Pomocou vodovéhy sa uistite, ¢i su otvory vodorovne. Vrtdkom do muriva (10 mm) predvrtajte
otvory minimalne 9 cm hlboké a do kazdého otvoru zasurite rozperku []. Skontrolujte, ¢i je rozperka celkom
zasunutd a zarovnana s okrajom muriva (Obr. 2). Drziak pripevnite k stene pomocou dvoch skrutiek ¥, ako
je zndzornené na Obr. 3.

Montaz konzoly na televizor

Televizor s plochou zadnou stenou (Obr. 4A)

Najskor uréte skrutky vhodné na montaz na televizor ([BY/I): rukou ich skuste zaskrutkovat do otvorov
v zadnej casti televizora. Ak ucitite odpor, okamzite prestaiite skrutkovat! Hned ako ndjdete skrutku so
spravnym zavitom, postupujte podla nakresu 4A. Na skrutku nasadte zodpovedajicu podlozku (NI/IH),
a potom skrutku naskrutkujte do konzoly JAY a nakoniec do televizora. Skontrolujte, ¢i konzola pevne drzi.

6 - SK



Televizor so zakrivenou zadnou stenou (Obr. 4B)

Najskor urcte skrutky vhodné na montaz na televizor (BVVED): rukou ich skuste zaskrutkovat do otvorov
v zadnej Casti televizora. Ak ucitite odpor, okamzZite prestante skrutkovat! Hned ako néjdete skrutku so
spravnym zavitom, postupujte podla nakresu 4B. Na skrutku nasadte zodpovedajicu podiozku (KI/Id)
a potom skrutku naskrutkujte do konzoly [, z druhej strany nasadte opit podlozku M, distan¢nd podlozku
a nakoniec skrutku zaskrutkujte do televizora. Skontrolujte, ¢i konzola pevne drzi.

Pouzitie nasadcov VESA

V pripade, Zze vé$ televizor vyZzaduje pouzitie ndsadcov VESA, postupujte podla obrazkov 5A alebo 5B,
v zavislosti od rozpatia otvorov podla standardu VESA. Obr. 5A popisuje instalaciu pre rozpatie 200 x 100 mm,
Obr. 5B popisuje rozpatie 200 x 200 mm.

Pripevnenie konzoly k drziaku

Varovanie: Manipuldcia s niektorymi televizormi vyzaduje asistenciu druhej osoby! Vyrobca nezodpoveda za
poranenia alebo $kody na majetku spésobené nevhodnou manipulaciou!

Najprv zahaknite konzolu pripevnent k TV (IBY) za vrchnt hranu tela drziaka [E] a zasurite konzolu dole az na
doraz (Obr. 6). Potom dodanym inbusovym kli¢om ([8]) povolte ¢i dotiahnite skrutky na zadnej strane konzoly
v zavislosti od toho, aky naklon obrazovky vyzadujete (Obr. 7).

Gratulujeme, instaldcia je tymto dokoncend. Prajeme vdm prijemné zaZtky pri sledovani televizora
pripevneného k nastennému drziaku.

POKYNY A INFORMACIE O NAKLADANI S POUZITYM OBALOM
Pouzity obalovy material odlozte na miesto urcené obcou na ukladanie odpadu.

LIKVIDACIA VYROBKU PO UKONCENI ZIVOTNOSTI
Po ukon¢eni Zivotnosti odovzdajte zariadenie na miesto ur¢ené obcou na likvidaciu pevného odpadu

Tento vyrobok spiia vietky zakladné poziadavky smernic EU, ktoré sa naf vztahuju.

[ ]

®e




HU - ALTALANOS SZERELESI UTASITASOK

FONTOS BIZTONSAGI INFORMACIOK

«  Ellendrizze le a csomagolas tartalmat a 2. oldalon taldlhato alkatrészjegyzék alapjan, illetve ellenérizze le
az alkatrészek sérlilésmentességét. A sériilt vagy hibas alkatrészeket ne hasznalja.

« A szerelés el6tt figyelmesen olvassa végig a teljes utmutatot. Amennyiben bizonytalansag merdl fel
Onben a szerelést illet6en, akkor a szerelést bizza megfeleld képzettségii szakemberre.

« A csavarok meghuzésa sordn tgyeljen arra, hogy a menet ne szakadjon meg.

« A tartét nedves vagy mas modon sérilt falra felszerelni tilos. A termékhez mellékelt kotéelemek teli
falra (beton, tomor tégla stb.) valé szereléshez hasznalhatok. Amennyiben mas tipusu falra szereli fel
a terméket, akkor kérjen tandcsot rogzitéstechnikaval foglalkozé szakembertél.

«  Aterméket tilos felszerelni, ha azon barmilyen sérilés van.

+  Atermék éles sarkai szakszer(tlen kezelés soran személyi sériilést okozhatnak.

« A terméket gyerekek vagy hozza nem érté személyek nem szerelhetik fel, illetve a terméket csak olyan
személy felligyelete mellett hasznélhatjak, aki a termék hasznélataért felelésséget vallal. Ugyeljen arra,
hogy a termékkel a gyerekek ne jatsszanak és azt csak felligyelet mellett hasznéljak. Ne engedje, hogy
a gyerekek belekapaszkodjanak a termékbe. Ellenkezé esetben sulyos személyi sériilés is bekdvetkezhet.
Az ujjait és végtagjait ne dugja a termék mozgo alkatrészei kozé. Ellenkezé esetben személyi sériilés vagy
anyagi kar kovetkezhet be.

+ Atermékhez apro alkatrészek is tartoznak, amelyek lenyelése vagy beszippantasa veszélyes lehet. Ezeket
az apro alkatrészeket gyerekektdl tartsa tavol!

Megjegyzés: a miiszaki adatokat és a kivitelt el6zetes figyelmeztetés nélkil is megvaltoztathatjuk.

ALKATRESZJEGYZEK

Konzol na tévé M6x10 csavar A Alatét M6

[E1 Alaplemez M8x16 csavar Tavtarto alatét M4/M6
Toldalék Bl M4x30 csavar ¥ M8x90 facsavar

B] M4x12 csavar I M6x35 csavar M Tipli 10x80 csavar

IH M6x12 csavar Alatét M4 [® imbuszkulcs
SZERELES

Ezt a TV tartot biztonsagos modon kell a fiiggdleges falra felszerelni. Szakszeriitlen
felszerelés esetén a tévékésziilék leeshet, és személyi sériilést vagy anyagi kart okozhat.

A tarto6 felszerelése teli beton vagy tomor téglafalra

A falra jel6lje at az alaplemez 2 furatanak a helyzetét az alaplemez rogzitéséhez (fent és lent). Az alaplemezt
IE] hasznalja sablonként (1. abra). Vizmértékkel ellendrizze le a megjeldlt furatok fiiggSleges helyzetét. 10 mm
atmérdjl furéval farjon a falba legalabb 9 cm mély furatokat, és minden furatba dugjon be egy tiplit [¥I. A tipli
vége nem allhat ki a falb6l (2. abra). A tartot két facsavar [N segitségével, a 3. abran lathaté modon régzitse
afalhoz.

A tévékésziilék felszerelése

Lapos hatlapu tévékésziilék (4A. abra)

El6bb vélassza ki a szereléshez sziikséges csavarokat ([B)/[El): kézzel probélja meg becsavarni a csavart
a tévékészulék hatlapjan taldlhaté menetbe. Ha a csavar nem csavarozhaté konnyedén a menetbe, akkor
nem jé a mérete. Ne probalja meg erdvel becsavarni a csavart! A megfelel6 méretli (menetd) csavar
megtaldldsa utan a 4A. abra szerint folytassa a szerelést. A csavarra huzza ra a méretnek megfelel6 alatétet
(JUK)H majd a csavart dugja a konzolon talalhaté furatba és csavarozza a tévékészulék menetébe.
Ellendrizze le a konzol megfelel rogzitését.

8 -HU



ives hatlapu tévékésziilék (4B. abra)

Elébb valassza ki a szereléshez megfeleld csavarokat ([ElI/HM): kézzel probalja meg becsavarni a csavart
a tévékészilék hatlapjan talalhaté menetbe. Ha a csavar nem csavarozhaté konnyedén a menetbe, akkor
nem jéo a mérete. Ne probalja meg erével becsavarni a csavart! A megfelel6 méretli (menetti) csavar
megtalaldsa utén a 4B. abra szerint folytassa a szerelést. A csavarra hizza ra a megfelels alatétet (KN/Id), majd
a csavart dugja a konzolon [aY talalhato furatba. A csavarra hiizza ra az alatétet M. majd a tavtarto alatétet [M,
és végul a csavart csavarozza a tévékésziilék menetébe. Ellenérizze le a konzol megfeleld rogzitését.

A VESA toldalékok hasznalata

Amennyiben az On tévékésziilékén a VESA régzité furatok kiosztasa eltér a konzol furatainak a kiosztasatol,
akkor az 5A. vagy az 5B. abra szerint jarjon el (a VESA szabvany szerinti furatkiosztas fliggvényében). Az 5A.
abra a 200100 mm-es, az 5B. dbra a 200x200 mm-es VESA rogzitési mérethez kapcsolddo szerelést mutatja.

A konzol rogzitése az alaplemezhez

Figyelmeztetés! A nehezebb vagy nagyobb méretii tévékésziilék felszerelését két személy végezze! A tartod
gyartéja nem vallal felelésséget a szakszertlen szerelés kovetkeztében bekovetkezett személyi sériilésekést
vagy anyagi karokért!

A tévékésziilékhez csatlakoztatott konzolt (EY) az alaplemez felsé részén dugja az alaplemezbe [E, majd
titkdzésig htizza le (6. abra). A mellékelt imbuszkulccsal ([8)) lazitsa meg vagy hiizza meg a konzolon talalhato
csavarokat, attol fliggben, hogy a tévékésziiléken milyen délésszoget kivan bedllitani (7. abra).

Gratulalunk! A szerelésnek ezzel vége! Kivanunk Onnek kellemes tévézést a megvasarolt tévékésziilék tartd
segitségével!

A HASZNALT CSOMAGOLOANYAGOKRA VONATKOZO UTASITASOK ES TAJEKOZTATO
A haszndlt csomagoléanyagot az nkormanyzat éltal kijeldlt hulladékgy(ijté helyen adja le.

ATERMEK MEGSEMMISITESE AZ ELETTARTAMA VEGEN
A termék élettartama végén a terméket adja le olyan gyujtéhelyen, ahol gondoskodnak a hulladékok

Ujrafelhasznalasarol.

A termék megfelel az adott termékekre vonatkozo 6sszes eurdpai uniés muszaki és egyéb elirasnak.

[ ]

®e




PL - OGOLNE ZALECENIA DOTYCZACE MONTAZU

WAZNE INFORMACJE DOT. BEZPIECZENSTWA

Sprawdz zawarto$¢ opakowania zgodnie z listg czesci na stronie numer 2 i sprawdz, czy wszystkie elementy
sg w porzadku. Nie nalezy uzywac uszkodzonych lub wadliwych czesci.

Przed instalacja urzadzenia nalezy doktadnie przeczyta¢ wszystkie instrukcje. W wypadku braku pewnosci
odnosnie dowolnej czesci procesu instalacji nalezy poprosi¢ o pomoc profesjonalnego technika.

Podczas dokrecania $rub nalezy uwaza¢, aby nie doszto do ich urwania.

Nie nalezy instalowa¢ na mokrych lub w inny sposéb uszkodzonych scianach. Materiaty montazowe
dostarczane w opakowaniu sa przeznaczone do montazu na $cianach z cegly i betonu. W wypadku
montazu na $cianach z innych materiatéw nalezy skonsultowac sie z ekspertem.

Nie wolno uzywac oraz instalowac tego urzadzenia, jezeli s3 widoczne oznaki uszkodzenia.

Krawedzie urzgdzenia mogg by¢ przyczyna powaznych obrazen w wypadku niewtasciwego obchodzenia
sie z urzadzeniem.

Urzadzenie nie jest przeznaczone do montazu lub obstugi przez mate dzieci lub osoby, ktére nie zostaty
specjalnie poinstruowane, chyba ze sa nadzorowane przez osobe odpowiedzialng za bezpieczenstwo
podczas obstugi lub montazu urzadzenia. Dzieci powinny by¢ pilnowane, aby nie ingerowaty
w urzadzenie. Nie pozwalaj dzieciom, aby zawieszaty sie na urzadzeniu lub manipulowaty nim w inny
sposob. W przeciwnym razie mogtoby dojs¢ do powaznych obrazen. Nie nalezy wktadaé palcéw lub innych
przedmiotéw do mechanizmu urzadzenia. Mogtoby dojs¢ do obrazen ciata lub uszkodzenia mienia.
Produkt zawiera mate czesci, ktére stwarzajg ryzyko zadtawienia w wypadku wdychania lub potkniecia.
Elementy te nalezy przechowywac w miejscu niedostepnym dla dzieci!

Uwaga: Dane techniczne i wykonanie moga zosta¢ zmienione bez wczesniejszego powiadomienia.

LISTA DOSTARCZONYCH CZESCI

Konsola do telewizora Sruba M6x10 A Podkiadka M6

E Uchwyt scienny Sruba M8x16 Podktadka dystansowa M4/M6
Koricowka B Sruba M4x30 [ Sruba M8x90

3] Sruba M4x12 B Sruba M6x35 M Kotek rozporowy M10x80

H SrubaM6x12 Podktadka M4 [@ Klucz imbusowy
INSTALACJA

é Uchwyt do telewizora nalezy bezpiecznie przymocowac¢ do pionowej S$ciany.

Nieprawidlowy montaz moze spowodowac upadek urzadzenia oraz obrazenia lub
szkody majatkowe.

Przymocowanie uchwytu na $cianie z cegty lub betonu oraz na scianie panelowej
Zaznacz na $cianie potozenie 2 otworéw (na goérze i na dole) do przymocowania korpusu uchwytu. Uzyj
uchwytu [E] jako szablonu (Rys. 1). Upewnij sie za pomoca poziomicy, czy otwory sa poziomo. Nawier¢ otwory
za pomocg wiertta murarskiego (10 mm) do gtebokosci przynajmniej 9 cm, do kazdego otworu wtéz kotek
rozporowy [Nl Sprawdsz, czy kotek rozporowy jest catkowicie wsuniety i zréwnany z krawedzig sciany (Rys. 2).
Przymocuj uchwyt do $ciany za pomoca dwach érub [¥, jak pokazano na Rys. 3.

Montaz konsoli do telewizora

Telewizor z ptaska tylna sciang (Rys. 4A)

Najpierw okresl odpowiednie éruby do montazu telewizora ([BY)/I&): sprébuj wkrecic je recznie do otworéw
w tylnej czedci telewizora. Jezeli poczujesz opdr, natychmiast przerwij wkrecanie! Po znalezieniu $ruby
z odpowiednim gwintem nalezy postepowac zgodnie z diagramem 4A. NasadZ na Srube odpowiednia

10-PL



podkiadke (KN/EQ), wkre¢ érube do konsoli [l oraz do telewizora. Skontroluj, czy uchwyt jest bezpiecznie
zamocowany.

Telewizor z zakrzywiona $cianka tylna (Rys. 4B)

Najpierw okre$l odpowiednie $ruby do montazu telewizora ([El/Hl): sprobuj wkreci¢ je recznie do otworéw
w tylnej czedci telewizora. Jezeli poczujesz opor, natychmiast przerwij wkrecanie! Po znalezieniu $ruby
z odpowiednim gwintem nalezy postepowac zgodnie z diagramem 4B. NasadZ na $rube odpowiednia
podktadke (I/IQ), nastepnie wkre¢ srube do konsoli [, z drugiej strony nasadz ponownie podktadke [,
podktadke dystansowa B i wkrec srube do telewizora. Skontroluj, czy uchwyt jest bezpiecznie zamocowany.

Korzystanie z adapterow VESA
Jezeli telewizor wymaga uzycia adaptera VESA, nalezy postepowac zgodnie z rysunkiem 5A lub 5B,
w zaleznosci od rozpietosci otworéw standardu VESA. Rys. 5A opisuje instalacje dla rozpigtosci 200100 mm,
Rys. 5B opisuje rozpieto$¢ 200x200 mm.

Przymocowanie konsoli do uchwytu

Ostrzezenie: Niektore modele telewizoréw wymagajg pomocy innej osoby podczas montazu i przenoszenial
Producent nie ponosi odpowiedzialnosci za obrazenia lub szkody materialne spowodowane
przez niewtasciwe obchodzenie sie z produktem!

Zahacz konsole przymocowana do telewizora ([Y) za gorng krawedz korpusu uchwytu [E] i wsun konsole
w dét do oporu (Rys. 6). Nastepnie za pomoca dostarczonego klucza imbusowego ([8]) nalezy poluzowac lub
dokreci¢ $ruby na tylnej stronie konsoli w zaleznosci od zadanego kata nachylenia ekranu (Rys. 7).

Gratulacje, instalacja zostata zakonczona. Zyczymy mitych wrazen podczas ogladania telewizora
zamontowanego na uchwycie $ciennym.

INSTRUKCJE | INFORMACJE ODNOSNIE ZUZYTYCH OPAKOWAN
Zuzyty materiat opakowania nalezy zutylizowa¢ w odpowiednim miejscu.

LIKWIDACJA PRODUKTU PO SKONCZENIU OKRESU UZYTKOWANIA
Po zakonczeniu okresu uzytkowania nalezy przekazac urzadzenie do wskazanego miejsca likwidacji odpadéw
statych

Niniejszy produkt spetnia wszystkie podstawowe wymagania dyrektyw UE, ktére go dotycza.

|_an
P XYY S

11-PL



EN - GENERAL INSTRUCTIONS FOR INSTALLATION

IMPORTANT SAFETY INFORMATION

Check the content of the package in parts list on page 2 and make sure that all parts are in order. Do not
use damaged or faulty parts.

Read all instructions before installing the equipment. When you are unsure about any part of the
installation process, ask a professional technician for help.

When tightening the screws, be careful to avoid stripping the thread.

Do not install on a damp or otherwise damaged wall. The assembly material supplied in the package is
designed to be mounted on a wall of bricks and concrete. For installation on walls made of other materials
consult a professional.

Never install or use this product if there are signs of damage.

The edges of the equipment may cause injury if they are handled improperly.

This device is not designed for assembly or handling by small children, or persons, who have not been
specifically instructed unless supervised by a responsible person to ensure safety during handling or
installation. Children should be supervised to ensure that they do not interfere with the equipment.
Do not allow children to hang on the equipment or otherwise handle it. Otherwise, there is a danger of
serious injury. Never insert your fingers or other objects into the mechanism of the equipment. It could
cause personal injuries or property damage.

The product contains small parts that can pose a choking hazard when inhaled or swallowed. Keep these
parts out of reach of children!

Note: Specifications and design are subject to change due to improvements without notice.

LIST OF SUPPLIED PARTS

TV set brackets Screw M6x10 A washer M6

[E1 wall holder Screw M8x16 Spacer M4/M6
Attachment B Screw M4x30 M Screw M8x90

B Screw M4x12 B screw M6x35 M Expansion plug M10x80
IH screw M6x12 Washer M4 [@ Allen key
INSTALLATION

é This TVG mount must be securely fastened to a vertical wall. If not solidly installed, it

could fall and cause injury or damage.

Installing the mount on the wall of solid brick or concrete wall or panel

Mark on the wall the position of two holes (upper and lower) for attaching the body of the holder. Use the
holder [E] as a template (Fig. 1). Use a spirit level to make sure the holes are horizontal. Use masonry drill
(10 mm) to pre-drill holes at least 9 cm deep and insert plastic anchor into each hole [I. Check that the plastic
anchor is entirely inserted and even with the wall. (Fig. 2). Attach the holder to the wall using two screws [¥] as
shown in Fig. 3.

Mounting of bracket on TV set

TV set with flat rear wall (Fig. 4A)

First, find the screws suitable for using on the TV set (DY E )} try to screw them in manually in the holes on the
back of the TV set. If you feel resistance stop screwing in immediately! Once you find the screw with the
correct threat proceed according to the drawing 4A. Insert matching washer on the screw (JI/[d) and then
screw it into the bracket &Y and finally in the TV set. Check if the brackets hold firm.

12-EN



TV set with curved rear wall (Fig. 4B)

First, find the screws suitable to mount the TV set ([EI/H): try to screw them manually in the holes at the back
of the TV set. If you feel resistance stop screwing in immediately! Once you find the screw with the correct
threat proceed according to the drawing 4B. Insert matching washer on the screw ([WI/Id) and then screw the
screw into the bracket [, insert again a washer from the other side [, a spacer [ and finally screw the screw
in the TV set. Check if the brackets hold firm.

Using attachments VESA

In case that your TV set requires using the attachments VESA, follow the images 5A or 5B, depending on the
span of the holes of the VESA standard. Fig. 5A describes installation for 200x100 mm span, Fig. 5B describes
200x200 mm span.

Attaching the bracket to the holder

Warning: Handling some TV sets requires help of another person. The manufacturer is not liable for injury or
damage to property caused by improper handling!

First, hook the bracket attached to the TV set ([Y) to the upper edge of the body of the holder [£] and slide the
bracket down until it stops (Fig. 6). Then using the supplied Allen key ([8)) loosen or tighten the screws on the
rear side of the bracket depending on the required tilt of the screen (Fig. 7).

Congratulation, the installation is done. We wish you a pleasant experience while watching TV mounted on
the wall mount.

INSTRUCTIONS AND INFORMATION REGARDING THE DISPOSAL OF USED PACKAGING
Take the used packaging material to the municipal waste disposal.

PRODUCT DISPOSAL AFTER END OF LIFE
Dispose of equipment after the end of life in the designated municipal solid waste place

This product meets all the basic requirements of EU directives that apply to it.

|_an
P XYY S

13-EN



DE - ALLGEMEINE MONTAGEHINWEISE

WICHTIGE SICHERHEITSINFORMATIONEN

Uberpriifen Sie den Verpackungsinhalt gemaR Teileliste (Seite 2) und vergewissern Sie sich, dass alle Teile
in Ordnung sind. Benutzen Sie weder beschéddigte noch mangelhafte Teile.

Lesen Sie vor der Installation sorgféltig alle Instruktionen durch. Falls Sie sich bzgl. irgendeines
Installationsprozesses nicht sicher sind, lassen Sie sich von einem professionellen Techniker beraten.
Achten Sie beim Nachziehen der Schrauben darauf, dass Sie nicht das Gewinde abreien.

Nicht an feuchte oder anderswie beschadigte Wande installieren. Das mitgelieferte Befestigungsmaterial
dient zur Befestigung an Wande aus Vollziegeln und Beton. Falls Sie eine Montage an einen anderen
Wandtyp planen, beraten Sie sich mit einem Sachverstandigen.

Gerat niemals installieren oder benutzen, falls es Anzeichen einer Beschadigung aufweist.

Die Kanten dieses Gerates konnen im Falle einer unsachgemaBen Handhabung zur Verletzung von
Personen fiihren.

Dieses Gerat darf nicht von kleinen Kindern oder unaufgeklarten Personen bedient oder montiert werden,
sofern diese nicht unter Aufsicht einer verantwortlichen Person stehen, die fiir Ihre Sicherheit bei der
Bedienung oder Montage sorgt. Kinder sollten beaufsichtigt werden, um sicherzugehen, dass sie in das
Gerat nicht eingreifen. Erlauben Sie Kindern nicht, sich auf das Gerat aufzuhdngen oder mit diesem zu
manipulieren. Anderenfalls konnte es zu einem schweren Unfall kommen. Stecken Sie niemals lhre Finger
oder sonstige Gegenstande in den Geratemechanismus. Es kdnnte zu einer Verletzung von Personen oder
Vermdgensschaden kommen.

DasProduktenthaltkleineTeile, die eingeatmet oderverschluckt werden kénnten, sodass Erstickungsgefahr
droht. Diese Teile sollten auBBer Reichweite von Kindern gehalten werden!

Bemerkung: Technische Angaben und Design konnen aufgrund der Verbesserung des Produktes ohne
vorherige Mitteilung gedndert werden.

VERZEICHNIS DER MITGELIEFERTEN TEILE

Fernseher-Konsole Schraube M6x10 Id unterlegscheibe M6
[E]1 wandplatte Schraube M8x16 Distanzscheibe M4/M6
Aufsatzstiick B Schraube M4x30 M Holzschraube M8x90
3] Schraube M4x12 Il Schraube M6x35 M Diibel M10x80

IH schraube M6x12 Unterlegscheibe M4 [® Imbusschliissel
INSTALLATION

é Diese TV-Wandhalterung muss gut an einer vertikalen Wand befestigt werden. Sollte

diese Wandhalterung nicht gut befestigt werden, kdnnte sie herunterfallen und zu
Verletzungen oder Schéden fiihren.

Befestigung der Wandhalterung an einer Wand aus Vollziegeln oder einer Beton-
und Paneelwand

Markieren Sie an der Wand 2 Montagedffnungen (oben und unten), an denen Sie die Wandhalterung
befestigen machten. Wandplatte [E] als Schablone benutzen (Abb. 1). Benutzen Sie eine Wasserwaage um
sicherzugehen, dass die Offnungen waagerecht sind. Bohren Sie mit einem Mauerbohrer (10 mm) mindestens
9 cm tiefe Bohrlocher. Setzen Sie in jedes Bohrloch einen Diibel [N]. Vergewissern Sie sich, dass der Diibel véllig
eingeschoben und mit dem Rand der Wand eingeebnet wurde (Abb. 2). Wandplatte an der Wand mit Hilfe von
zwei Holzschrauben [l gemaB Abb. 3 befestigen.

14 - DE



Montage der Konsole an den Fernseher

Fernseher mit flacher Hinterwand (Abb. 4A)

Bestimmen Sie die Schrauben, die zur Montage an den Fernseher geeignet sind (BY/A): versuchen Sie
diese mit der Hand in die Offnungen auf der Riickseite des Fernsehers einzuschrauben. Spiiren Sie einen
Widerstand, horen Sie sofort zu schrauben auf! Sobald Sie die Schraube mit dem passenden Gewinde
finden, gehen Sie gemaR Zeichnung 4A vor. Passende Unterlegscheibe (/[ auf die Schraube aufsetzen
und Schraube in die Konsole und anschlieBend in den Fernseher einschrauben. Vergewissern Sie sich, dass
die Konsole gut befestigt wurde.

Fernseher mit gekriimmter Hinterwand (Abb. 4B)

Bestimmen Sie die Schrauben, die zur Montage an den Fernseher geeignet sind (E)/HD): versuchen Sie diese mit
der Hand in die Offnungen auf der Riickseite des Fernsehers einzuschrauben. Spiiren Sie einen Widerstand,
horen Sie sofort zu schrauben auf! Sobald Sie die Schraube mit dem passenden Gewinde finden, gehen Sie
gemaR Zeichnung 4B vor. Passende Unterlegscheibe (BI/Id) auf die Schraube aufsetzen und Schraube in die
Konsole einschrauben, Unterlegscheibe W, Distanzscheibe sowohl auf der anderen Seite aufsetzen
und Schraube in den Fernseher einschrauben. Vergewissern Sie sich, dass die Konsole gut befestigt wurde.

Aufsatzstiicke VESA

Falls Sie Aufsatzstiicke VESA benutzen missen, gehen Sie gemaf3 Bild 5A oder 5B vor (in Abhangigkeit von
den Lochabstanden gemaR VESA Standard). Abb. 5A Montage fiir Montagelcher 200x100 mm, Abb. 5B fiir
Montagelécher 200200 mm.

Befestigung der Konsole an die Wandplatte

Warnung: Bei der Manipulation mit einigen Fernsehern kdnnte eine zweite Person benétigt werden! Der
Hersteller haftet nicht fiir Verletzungen oder Vermégensschaden infolge einer unsachgemafBen
Manipulation!

Zunichst die am Fernseher befestigte Konsole () an der oberen Kante der Wandplatte [£] einhaken und
Konsole bis zum Anschlag einschieben (Abb. 6). Mit Imbusschltssel ([8)) Schrauben auf der Riickseite der
Konsole entweder |6sen oder nachziehen (jeweils abhdngig von der gewlinschten Neigung) (Abb. 7).

Wir gratulieren lhnen, die Installation wurde beendet. Wir wiinschen Ihnen angenehme Erlebnisse mit einem
Fernseher, der an der Wandhalterung befestigt wurde.

HINWEISE UND INFORMATIONEN BZGL. VERPACKUNGSENTSORGUNG
Das Verpackungsmaterial an einem seitens der Gemeinde bestimmten Abfallentsorgungsort entsorgen.

ENTSORGUNG NACH ABLAUF DER LEBENSDAUER
Gerat nach Ablauf der Lebensdauer an einen geeigneten Abfallentsorgungsort (Festabfall) entsorgen

Das Produkt erfillt alle Bestimmungen der anwendbaren EU-Richtlinien.

|_an
P XYY S

15-DE



IT - ISTRUZIONI GENERALI PER L'INSTALLAZIONE

INFORMAZIONI IMPORTANTI SULLA SICUREZZA

+  Controllare il contenuto del pacchetto con l'elenco delle parti a pagina 2 e assicurarsi che tutte le parti
siano in ordine. Non utilizzare parti danneggiate o difettose.

«  Prima di installare questo apparecchio, leggere tutte le istruzioni. Se non si € sicuri su qualsiasi parte del
processo di installazione, chiedere I'aiuto di un tecnico professionista.

«Quando si serrano le viti, fare attenzione a evitare di spanare il filetto.

« Non installare su un muro umido o danneggiato in altro modo. Il materiale di montaggio fornito nel
pacchetto e progettato per il montaggio su un muro di mattoni e cemento. Per installazione su pareti
costituite da altri materiali consultare un professionista.

»  Noninstallare o utilizzare questo prodotto se ci sono segni di danni.

+ | bordidell'apparecchiatura possono provocare lesioni se vengono maneggiati in modo improprio.

+Questo dispositivo non & progettato per essere montato o manipolato da bambini piccoli o persone
che non siano state specificamente istruite, a meno che non siano sotto la supervisione di una persona
responsabile che garantisca la sicurezza durante l'installazione o la manutenzione. | bambini devono
essere sorvegliati per assicurarsi che non interferiscano con I'apparecchiatura. Non permettere ai bambini
di appendere l'apparecchiatura o gestirla in altro modo. In caso contrario, vi € il pericolo di gravi lesioni.
Non inserire mai le dita o altri oggetti nel meccanismo dell'apparecchiatura. Cio potrebbe causare lesioni
personali o danni materiali.

- |l prodotto contiene piccole parti che possono costituire pericolo di soffocamento se inalate o ingerite.
Mantenere queste parti fuori dalla portata dei bambini!

Nota: Specifiche e design sono soggetti a modifica per miglioramento senza preavviso.

ELENCO DELLE PARTI FORNITE

Staffe per televisore Vite M8 X 16 M Vite M8 x 90

B Supporto a muro & vite M4 x 30 M Tassello ad espansione
Accessori I Vite M6 x 35 M10 x 80

3] vite M4 x 12 Rondella M4 [@] cChiave a brugola

3 viteM6 x 12 Rondella M6

Vite M6 x 10 Distanziale M4/M6

INSTALLAZIONE

Questo supporto TVG dev’essere fissato saldamente a una parete verticale. Se non
saldamente installato, potrebbe cadere e causare lesioni o danni.

Installazione del supporto su parete di mattoni pieni o parete di cemento o pannello

Segnare sulla parete la posizione dei due fori (superiore ed inferiore) per fissare il corpo del supporto. Utilizzare il
supporto [2] come modello (Fig. 1). Usare una bolla ad alcol per assicurarsi che i fori siano orizzontali. Utilizzare
una punta per muratura (10 mm) per pre-forare almeno 9 cm di profondita e inserire tasselli in plastica in ogni
foro [MI. Controllare che i tasselli in plastica siano completamente inseriti e a livello con il muro. (Fig. 2). Fissare
il supporto alla parete con quattro viti [;}] come mostrato in Fig. 3.

Montaggio della staffa sul televisore

TV con parete posteriore piatta (Fig. 4A)
In primo luogo trovare le viti adatte per il montaggio della TV ([B)/I3): cercare di avvitarle manualmente nei
fori sul retro della TV. Se si avverte resistenza, smettere di avvitare immediatamente! Una volta trovata

16-1T



la vite con il filetto corretto, procedere secondo il disegno 4A. Inserire la rondella corrispondente sulla vite
J UK quindi avvitare la vite nella staffa e infine nella TV. Verificare che le staffe tengano saldamente.

TV con parete posteriore curva (Fig. 4B)

In primo luogo trovare le viti adatte per il montaggio della TV ([El/Hl): cercare di avvitarle manualmente nei
fori sul retro della TV. Se si avverte resistenza, smettere di avvitare immediatamente! Una volta trovata
la vite con il filetto corretto, procedere secondo il disegno 4B. Inserire la rondella corrispondente sulla vite
(B/IQ) e quindi avvitare la vite nella staffa [, inserire nuovamente una rondella dal lato opposto i, un
distanziale | e infine avvitare la vite nel televisore. Verificare che le staffe tengano saldamente.

Utilizzo di attacchi VESA

Nel caso in cui il vostro televisore richieda I'utilizzo di attacchi VESA, seguire le Immagini 5A o 5B, a seconda
della distanza dei fori dello standard VESA. La Fig. 5A descrive l'installazione con distanza 200 x 100 mm, la
Fig. 5B descrive quella con distanza 200 x 200 mm.

Applicare la staffa al supporto
Avvertenza: Maneggiare alcuni apparecchi TV richiede l'aiuto di un‘altra persona. Il produttore non
& responsabile per lesioni o danni materiali causati da gestione impropria!

In primo luogo, agganciare la staffa applicata al televisore () al bordo superiore del corpo del supporto [£]
e far scivolare la staffa fino al suo arresto (Fig. 6). Quindi, utilizzando la chiave a brugola fornita ([8]) allentare
o serrare le viti sul lato posteriore della staffa a seconda dell'inclinazione dello schermo desiderata (Fig. 7).

Congratulazione, l'installazione é cosi eseguita. Vi auguriamo di guardare piacevolmente la TV montata sul
supporto a parete.

ISTRUZIONI E INFORMAZIONI RELATIVE ALLO SMALTIMENTO DEI MATERIALI DI IMBALLAGGIO USATI
Portare i materiali di imballaggio usati allo smaltimento rifiuti urbani.

SMALTIMENTO DEL PRODOTTO DOPO LA FINE DELLA DURATA
Smaltire il dispositivo dopo la fine della sua durata nel luogo comunale designato per i rifiuti solidi

Questo prodotto soddisfa tutti i requisiti normativi dell’lUnione Europea ad esso applicabili.

vy

®e

17 -1T



ES - INSTRUCCIONES GENERALES DE INSTALACION

INFORMACION IMPORTANTE DE SEGURIDAD

Revise el contenido del paquete en la lista de piezas de la pagina 2 y asegurese de que estén todas las
partes en orden. No use piezas dafiadas ni rotas.

Lea todas las instrucciones antes de instalar el equipo. Si no esta seguro acerca de alguna parte del proceso
de instalacion, solicite ayuda a un instalador profesional.

Cuando ajuste los tornillos, tenga cuidado de evitar forzar la rosca.

No lo instale sobre una pared humeda ni dafada. El material del montaje provisto en el embalaje esta
destinado para ser montado sobre una pared de ladrillos y hormigén. Para la instalacion sobre paredes
construidas con otros materiales, consulte con un profesional.

Nunca instale ni use este producto si presenta signos de daios.

Los bordes del equipo pueden causar lesiones si son manipulados en forma inapropiada.

Este dispositivo no esta destinado para ser montado ni manipulado por nifios pequefos ni por personas
que no hayan recibidos instrucciones especificas a menos que sean supervisados por una persona
responsable que garantice su seguridad durante la manipulaciéon o instalacion. Los niflos deben ser
supervisados para garantizar que no interfieran con el equipo. No permita que los nifios se cuelguen
del equipo ni que lo manipulen. De lo contrario, corren riesgo de sufrir una lesién grave. Nunca inserte
los dedos ni otros objetos en los mecanismos del equipo. Podria causar lesiones personales o dafio a la
propiedad.

El producto contiene piezas pequefas que pueden representar un riesgo de ahogo si son inhaladas
o ingeridas. jMantenga estas piezas fuera del alcance de los nifos!

Nota: Las especificaciones y el disefio estan sujetos a cambios por mejoras sin previo aviso.

LISTA DE PIEZAS PROVISTAS

Abrazaderas del televisor Tornillos M6x10 A Arandela M6

IEl soporte de pared Tornillos M8%x16 Espaciador M4/M6

Accesorio Bl Tornillos M4x30 ¥ Tornillos M8x90

3] Tornillos M4x12 Il Tornillos M6x35 M Tapones de expansion M10x80
I Tornillos M6x12 Arandela M4 [@] Llave Allen
INSTALACION

é Este montaje para televisor debe ser colocado en forma firme en una pared vertical. Si

no esta instalado en forma firme, podria caerse y causar lesiones o dafo.

Instalacion del montaje sobre una pared de ladrillos sélidos o una pared o panel
de hormigén

Marque en la pared la posicion de dos orificios (superior e inferior) para colocar el cuerpo del soporte. Use el
soporte [£] a modo de plantilla (Fig. 1). Use un nivel con burbuja de aire para asegurarse de que los orificios
estén en posicion horizontal. Con un taladro de mamposteria (10 mm) taladre previamente orificios de al
menos 9 cm de profundidad e inserte un tarugo de pléstico en cada orificio [N]. Revise que el tarugo plastico
esté completamente insertado y al ras con la pared. (Fig. 2). Fije el cuerpo del soporte en la pared usando dos
tornillos M como se muestra en la Fig. 3.

Montaje de la abrazadera al televisor

Televisor con pared posterior plana (Fig. 4A)
Primero busque los tornillos adecuados para usar en el televisor ([8]/[&): intente atornillarlos en forma manual
en los orificios de la parte trasera del televisor. jSi siente resistencia deje de atornillar de inmediato! Una vez

18 -ES



que encuentre el tornillo con la rosca correcta proceda de acuerdo con el diagrama 4A. Coloque la arandela
correspondiente en el tornillo (KI/I), y luego atornille el tornillo en el soporte [} y por tltimo en el televisor.
Verifique que las abrazaderas estén firmes.

Televisor con pared posterior curva (Fig. 4B)

Primero busque los tornillos adecuados para montar el televisor (El/n): intente atornillarlos manualmente
en los orificios de la parte trasera del televisor. Si siente resistencia deje de atornillar de inmediato! Una
vez que encuentre el tornillo con la rosca correcta proceda de acuerdo con el diagrama 4B. Inserte la arandela
correspondiente en el tornillo (/m) y luego atornille el tornillo en la abrazadera , inserte nuevamente la
arandela del otro lado [, un espaciador [ y finalmente atornille el tornillo en el televisor. Verifique que las
abrazaderas estén firmes.

Como usar los accesorios VESA

En caso de que su televisor requiera que se usen accesorios VESA, siga las imagenes 5A o 5B, dependiendo
de la distancia de los orificios del estandar VESA. La Fig. 5A describe la instalacién para una distancia de
200x100 mm, la Fig. 5B describe una distancia de 200x200 mm.

Colocacion de la abrazadera en el soporte

Advertencia: La manipulacidon de algunos aparatos de television requiere de la ayuda de otra persona. jEl
fabricante no es responsable por lesiones o dafnos a la propiedad causados por la manipulacion
inapropiada!l

Primero, enganche la abrazadera instalada en el televisor ([Y) al borde superior del cuerpo del soporte [£]
y deslice la abrazadera hacia abajo hasta que se detenga (Fig. 6). Luego, usando la llave Allen proporcionada
(o)) afloje o ajuste los tornillos en la parte de atras de la abrazadera dependiendo de la inclinacién deseada
de la pantalla (Fig. 7).

Felicitaciones, ha terminado la instalacién. Le deseamos una experiencia placentera mientras mira un televisor
colocado en el montaje de pared.

INSTRUCCIONES E INFORMACION CON RESPECTO A COMO DESECHAR EL EMPAQUE USADO
Lleve el material de empaque usado a un sitio municipal para eliminacién de desechos.

ELIMINACION DEL PRODUCTO LUEGO DE FINALIZADA SU VIDA UTIL
Luego de finalizada su vida util, elimine el equipo en un lugar designado por la municipalidad para desechos
sélidos.

Este producto cumple con todos los requisitos basicos de las directivas de la UE que aplican al mismo.

vy

®e

19-ES



FR-INSTRUCTIONS GENERALES DE MONTAGE

INFORMATIONS DE SECURITE IMPORTANTES

Vérifiez le contenu de I'emballage selon la liste des piéces en page 2 et assurez-vous que toutes les pieces
sont en bon état. N'utilisez pas de piéces endommagées ou défaillantes.

Avant l'installation du support, lisez attentivement toutes les instructions. Au moindre doute sur n‘importe
quelle partie du processus d'installation, demandez I'aide d'un technicien professionnel.

En serrant les vis, faites attention a ne pas abimer le filetage.

N’installez pas sur des murs humides ou endommagés. Le matériel de fixation fourni dans I'emballage est
destiné au montage sur les murs en briques pleines ou en béton. Demandez conseil a un professionnel
pour un montage sur des murs en matériaux différents.

Ninstallez et n’utilisez jamais ce support si vous y décelez des signes dendommagement.

Les arétes de ce support peuvent entrainer des blessures en cas de manipulation non professionnelle.

Ce support n'est pas destiné a étre manipulé ou monté par de petits enfants ou par des personnes non
familiarisées, si elles ne sont pas surveillées par des personnes responsables, garantes de leur sécurité
lors de la manipulation ou du montage de I'équipement. Les enfants doivent étre sous surveillance pour
éviter qu'ils ne manipulent I'équipement. Ne permettez pas aux enfants de s'accrocher a I'équipement, ou
autre. Un accident grave pourrait sinon survenir. Ne mettez jamais les doigts ou d’autres objets dans le
mécanisme de I'équipement. Il existe un danger de blessures ou de dégats matériels.

Le produit contient de petits éléments représentant un risque d'étouffement en cas d'inspiration ou
d’ingestion. Gardez ces composants hors de portée des enfants !

Note : les données techniques et la conception peuvent changer sans avis préalable du fait de I'amélioration
du produit.

LISTE DES ELEMENTS FOURNIS

Console sur le téléviseur Vis M6x10 A Rondelle M6

B Support mural Vis M8x16 Rondelle d'espacement M4/M6
Adaptateur B vis M4x30 [M Vis de fixation M8x90

B vis M4x12 I Vvis M6x35 M Cheville M10x80

3 vis M6x12 Rondelle M4 [@ cié Allen (imbus)
INSTALLATION

é CesupportdeTV doit étre fixé de maniére siire a un mur vertical. S'il n’est pas solidement

fixé, il risque de tomber et d’entrainer des blessures ou des dégats.

Fixation du support sur un mur en briques pleines, en béton ou en panneaux
Marquez sur le mur la position des 2 orifices (haut et bas) de fixation du corps du support. Utilisez le support
IE] comme référence (Fig. 1). Utilisez le niveau a bulle pour vérifier que les orifices sont horizontaux. Percez des
trous d'au moins 9 cm de profondeur avec un foret a béton (10 mm) et insérez une cheville m dans chaque
trou. Vérifiez que la cheville est complétement insérée et au niveau de la surface du mur (Fig. 2). Fixez le
support au mur a l'aide des deux vis de fixation [}] comme représenté sur la Fig. 3.

Montage de la console sur le téléviseur

Téléviseur a fond plat (Fig. 4A)

Choisissez d'abord les vis adaptées au montage sur le téléviseur (DY E)E essayez de les visser a la main dans
les orifices situés a l'arriere du téléviseur. Arrétez immédiatement si vous sentez une résistance ! Quand
vous avez trouvé une vis au filetage correct, procédez selon le schéma 4A. Placez la rondelle correspondante
(KV/IQ) sur la vis, puis vissez la vis dans la console et enfin dans le téléviseur. Vérifiez que la console tient
bien.

20-FR



Téléviseur a fond incurvé (Fig. 4B)

Choisissez d'abord les vis adaptées au montage sur le téléviseur ([FI/H : essayez de les visser a la main
dans les orifices situés a l'arriere du téléviseur. Arrétez immédiatement si vous sentez une résistance !
Quand vous avez trouvé une vis au filetage correct, procédez selon le schéma 4B. Placez sur la vis la rondelle
correspondante (BI/I), puis vissez la vis dans la console [, placez a nouveau de l'autre coté la rondelle [J,
la rondelle d'écartement M, puis vissez la vis dans le téléviseur. Vérifiez que la console tient bien.

Utilisation des adaptateurs VESA

Si votre téléviseur exige d'utiliser des adaptateurs VESA, procédez selon les images 5A ou 5B, en fonction
de l'écartement des orifices selon le standard VESA. Fig. 5A décrit l'installation pour un écartement de
200x100 mm, Fig. 5B pour un écartement de 200x200 mm.

Fixation de la console sur le support

Avertissement :la manipulation avec certains téléviseurs requiert l'aide d'une seconde personne ! Le
constructeur ne peut pas étre tenu responsable des blessures ou dommages matériels causés
par une manipulation inadéquate !

Accrochez d’abord la console fixée a la TV (IY) & I'aréte supérieure du corps du support [E et poussez la
console vers le bas jusqu’a la butée (Fig. 6). Utilisez ensuite la clé Allen fournie ([8]) pour desserrer ou serrer les
vis sur la face arriére de la console, selon l'inclinaison souhaitée (Fig. 7).

Félicitations, I'installation est terminée. Nous vous souhaitons beaucoup de plaisir a regarder la télévision fixée
au support mural.

INSTRUCTIONS ET INFORMATIONS SUR LE TRAITEMENT DE LEMBALLAGE USAGE
Les matériaux d'emballage usagés doivent étre déposés dans le lieu désigné par la commune pour la décharge
des déchets.

LIQUIDATION DU PRODUIT EN FIN DE VIE
Remettez I'¢quipement en fin de vie au point de collecte prévu pour la liquidation des déchets solides.

Ce produit est conforme a l'ensemble des exigences de base des directives de I'Union européenne qui s’y
rapportent.

vy

®e

21-FR



NL - ALGEMENE AANWUZINGEN VOOR MONTAGE

ALGEMENE VEILIGHEIDSINFORMATIE

Controleer de inhoud van de verpakking volgens de onderdelenlijst op bladzijde 2 en zorg ervoor dat alle
onderdelen in orde zijn. Gebruik geen beschadigde of defecte onderdelen.

Lees véor installatie van het apparaat alle aanwijzingen goed door. Vraag, als u onzekerheid hebt over een
bepaald deel van het installatieproces, om hulp van een professionele technicus.

Let er op dat u bij het aandraaien van de schroeven vastdraaien vermijdt.

Niet installeren aan natte of anderszins beschadigde muren. Het in de verpakking meegeleverde
montagemateriaal is bestemd voor montage aan een muur van bakstenen en beton. Raadpleeg een
deskundige in het geval van montage aan muren van andere materialen.

Installeer en gebruik dit product nooit als het tekenen van beschadiging vertoont.

De randen van dit apparaat kunnen bij ondeskundig gebruik ernstig letsel veroorzaken.

Dit apparaat is niet ontworpen voor bediening of montage door kleine kinderen, noch door
ongeinformeerde personen, tenzij ze onder toezicht staan van verantwoordelijke personen die de
veiligheid garanderen tijdens gebruik of montage van het apparaat. Kinderen moeten onder toezicht
staan zodat ze niet met het apparaat in aanraking komen. Laat kinderen niet aan het apparaat hangen
of anderszins handelingen met het apparaat verrichten. In het omgekeerde geval kan ernstig letsel het
gevolg zijn. Steek nooit uw vingers of andere voorwerpen in het mechanisme van het apparaat. Dit kan
persoonlijk letsel of materiéle schade veroorzaken.

Het product bevat kleine onderdelen die bij inademing of inslikken verstikkingsgevaar opleveren. Houd
deze onderdelen buiten het bereik van kinderen!

Opmerking: Technische gegevens en het design kunnen zonder voorafgaande kennisgeving worden
gewijzigd om verbeterd te worden.

LIJST VAN GELEVERDE ONDERDELEN

Consoles voor de televisie Schroef M6x10 Sluitring M6

] wandhouder Schroef M8x16 Afstandsplaatje M4/M6
Opzetstuk Bl Schroef M4x30 M Houtschroef M8x90
] Schroef M4x12 B Schroef M6x35 M PlugM10x80

IH schroef M6x12 Sluitring M4 [®] Imbussleutel
INSTALLATIE

é Deze TV-houder moet stevig worden bevestigd aan een verticale wand. Als hij niet

stevig wordt bevestigd, kan hij vallen en letsel of schade veroorzaken.

Montage van de houder aan een muur van massieve bakstenen of beton of aan een

paneelmuur

Markeer op de muur de positie van 2 gaten (links, in het midden en rechts) voor bevestigen van de
houderbehuizing. Gebruik houder [F] als sjabloon (Fig. 1). Overtuig u er met de waterpas van, dat de
openingen horizontaal zijn. Boor met een steenboor (10 mm) boorgaten van ten minste 9 cm diep en plaats
in elk gat een plug [NI. Zorg ervoor dat de plug volledig in de muur is geplaatst en gelijk is met de rand van
de muur (Fig. 2). Bevestig de houderbehuizing aan de muur met vier schroeven [¥, zoals getoond wordt op
Fig. 3.

Montage van de console aan de televisie

Televisie met vlakke achterwand (Fig. 4A)
Pak eerst de schroeven die geschikt zijn voor montage aan de televisie ([B)/IH): probeer ze met de hand in
de gaten aan de achterzijde van de televisie te schroeven. Stop met draaien als u weerstand voelt! Zodra

22 -NL



u de juiste schroefdraad gevonden hebt, gaat u te werk volgens schema 4A. Plaats op de schroef het passende
plaatje(lWl/I4) en draai vervolgens de schroef in de console [ en uiteindelijk in de televisie. Controleer of de
console goed houdt.

Televisie met gebogen achterwand (Fig. 4B)

Pak eerst de schroeven die geschikt zijn voor montage aan de televisie ([fl/Hl): probeer ze met de hand in
de gaten aan de achterzijde van de televisie te schroeven. Stop met draaien als u weerstand voelt! Zodra
u de juiste schroefdraad gevonden hebt, gaat u te werk volgens schema 4B. Plaats de bijbehorende ring op de
schroef (HI/Id) en draai daarna de schroef in de console . Plaats van de andere zijde de ring opnieuw [Nl
het afstandsplaatje |M en draai daarna de schroef in de televisie. Controleer of de console goed houdt.

VESA-opzetstukken gebruiken

Als uw televisie het gebruik van VESA-opzetstukken vereist, ga dan te werk volgens figuur 5A of 5B, afhankelijk
van de onderlinge afstand van de openingen volgens de VESA-standaard. Fig. 5A beschrijft de installatie voor
het schema 200x100 mm, Fig. 5B beschrijft het schema 200x200 mm.

Bevestiging van de televisie aan de houder

Waarschuwing: Manipulatie met sommige televisies vereist de assistentie van een andere persoon! De
fabrikant is niet aansprakelijk voor letsel of schade aan eigendommen, veroorzaakt door
ondeskundige manipulatie!

Haak eerst de console die aan de TV is bevestigd (IY) achter de bovenste rand van de houderbehuizing Elen

schuif de console naar beneden tot aan de aanslag (Fig. 6). Draai daarna met de bijgeleverde imbussleutel {O))

de schroeven aan de achterzijde van de console vast of los, afhankelijk van de vraag, welke hellingshoek het

beeldscherm volgens u moet hebben (Fig. 7).

Gefeliciteerd, de installatie is hiermee voltooid. Wij wensen u een prettige ervaring bij het kijken naar de
televisie die aan de muurhouder is bevestigd.

AANWUZINGEN EN INFORMATIE OVER VERWERKING VAN DE GEBRUIKTE VERPAKKING
Geef het gebruikte verpakkingsmateriaal af bij een door de gemeente aangewezen afvalopslagplaats.

VERNIETIGING VAN HET PRODUCT NA AFLOOP VAN DE LEVENSDUUR
Geef het product na afloop van de levensduur af aan een plaats die door de gemeente aangewezen is voor

vernietiging van het vaste afval

Dit product voldoet aan de fundamentele eisen van EU-richtlijnen die erop van toepassing zijn.

|_an
P XYY S

23-NL



R BLUUE UHCTPYKLUUU MO MOHTAXY

BAXKHAA UHOOPMALNA NO TEXHUKE BE3OMNACHOCTU

lpoBepbTe cofepMMoe YNaKoBKY COTMIacHO CMNCKY COCTABHbIX YacTell Ha CTpaHuLe 2 1 ybeanTecb B TOM, UTO BCE
COCTaBHble YacTI UCMPaBHbI. [ToBpeXaeHHbIe 1K 6pakoBaHHble COCTaBHbIE YAacTU He UCMONb3YIATe.

lMepepn ycTaHOBKOW YCTPONCTBA BHUMATENbHO NPOYUTaiiTe BCe MHCTPYKLMK. B TOM ciyyae, eciiv Bbl He yBepeHb!
B KaKOM-NIIO0 acreKTe MOHTa)a, 00paTuTeCh 3a MOMOLLbIO K TEXHUYECKOMY CMELanuCTy.

Mpw 3aTArnBaHMM 601TOB ByAbTE OCTOPOXKHDI, UTOObI HE COPBaTb Pe3boby.

He yctaHaBnuBalite Ha Bna<Hble WAM WHbIM 06pa3oM MOBpeXAeHHble CTeHbl. KpenexHblil maTtepuan,
NoCTaBsAEMblii B yNakoBKe, NpejHa3HauYeH Al MOHTaXa Ha CTeHbl 113 MOJIHOTENOro Kupnuya n 6eToHa. B cnyuae
MOHTaXa Ha CTeHbl U3 JPYrUX MaTepuasnoB MPOKOHCYNBTUPYIATECH CO CNeLMannCcToM.

He ycTaHaBnmBaiite ycTpONCTBO 1 He MOMb3YNTECh M, €C/IN UMEIOTCA NMPU3HAKU €ro NOBPeXAeHus.

Kpas ycTpoiicTBa npu HenpodeccroHanbHOM 00paLleHn MOTyT NPUBECTH K TPaBMaM.

HacToslee ycTpoiiCTBO He MpefHa3HauYeHo ANiA 06CNYXKMBAHUA M MOHTaXa LETbMW WU HEMOArOTOBNEHHbIMY
NMLAMW, €CIU OHWM He HaXOAATCA MOA NPUCMOTPOM KL, OTBETCTBEHHbIX 3a 6€30MacHOCTb OBCMYXMBaHNA
1 MOHTaXa YCTPOWCTBA. [leT BOMKHbl HaXOAWUTbCA MOf NPUCMOTPOM [N NpeAoTBpalLeHNs BMeLIaTeNbCTa
B YCTPOICTBO. He paspelaiite JgeTAM BUCETb HA YCTPOWCTBE WM KakuM-nnbo Apyrum o6pasom um
MaHUNynupoBaTtb. B NPOTUBHOM Clyyae 3TO MOXeT MPUBECTU K MOJyYeHWo cepbe3Hol TpaBmbl. Hukorga He
BCTaBMANTE Majblibl I MOCTOPOHHME NPEAMETbl B MEXAHU3M YCTPOWCTBA. ITO MOXeT NPUBECTY K TPaBMam Wu
MaTepuanbHoMmy yiiep6y.

Vi3penve copepXuUT MenKue COCTaBHble YacTW, BAbIXaHWE WM MpOrniaTbiBaHWe KOTOPbIX MOXET MpuBeCTy
K yayLleHuto. XpaHuTe 3TV COCTaBHble YacTu B HEAOCTYMHOM 1A feTeil mecTe!

npumeqaﬂwe: B pe3ynbrate npouecca ycoBepLleHCTBOBAHNA U3AENNA TEXHNYECKNE NapameTpbl 1 n3aiH moryTt
6bITb U3MeHeHbI 6e3 npeaBapuTesibHOro yseJoMneHunsa.

CMUCOK NOCTABJIAEMbIX COCTABHbIX YACTEN

KoHconb ana Tenesusopa Bont M6x10 LLlain6a M6

IE] Hacrenbiit kpoHwTeitt Bont M8x16 JINCTaHUMOHHaA Wwaiiba M4/M6
Hacagxka Bl Bont M4x30 M typyn M8x90

B bont M4x12 B Bont M6x35 M Aw6ens M10x80

I bonr M6x12 LWain6a M4 [@ vim6ycosbiit kniou

YCTAHOBKA

it KpOHI.IJTeﬁH ANA TeneBMn3sopa AOMKEH 6bITb HafleXHO 3aKpen/JieH Ha BepTMKaﬂbHOI‘;I

cTeHe. B cnyvyae HenpouHOI YCTAaHOBKM OH MOXKET yNnacTb 1 NPUBECTN K TPaBMe unu
MaTepuanbHomy yuiep6y.

3aernneHV|e Kpom.ureﬁu-la Ha CTeHe U3 NOJIHOTeNIoro Kupnu4va, Ha 6eToHHOI UK
naHesibHON CTeHaxX

0603HaubTe Ha CTeHe NOJoXeHVe 2 0TBEPCTUIA (BBEPXY 1 BHU3Y) ANA KpernneHNA OCHOBAHNA KPOHLUTEeHA. KpoHLTelH
] vicnonbayiite B kauecTse Wwabnowa (Puc. 1). C nomolbio BaTepriaca y6euTeCh B TOM, YTO OTBEPCTIA PAaCONOKEHDI
ropu3oHTanbHo. C nomoLybto cBepna no knagke (10 Mm) npeaBapuTeNbHO NPOCBEPAINTE OTBEPCTHA IMYOUHOI He MeHee
9 cm 1 B Kaxpoe oTeepcTye BetasbTe ao6ens [N]. Mposepbte, nonHOCTbI0 MW BoOwweN Al0GeNb, OH He AOMKeH BbICTYNaTh
3a Kpail MOBEPXHOCTU CTeHbl (PUC. 2). KpoHILTElTH 3aKpenuTe Ha cTeHe ¢ nomolublo Asyx wypynos [V Tak, kak 310
n3obpaxeHo Ha Puc. 3.

24 -RU



MpuKpenneHne KOHCONN K TeNeBU30py

TeneBusop c nnockom sagHen cteHkom (Puc. 4A)

CHauana HaliauTe nogxoaALLve Ans MoHTaxa Tenesusopa 6onTol ([BY/[F): nonpobyiite pykoii BBUHTUTL MX B OTBEpCTUA
B 3aJHell yacTn Tenesmsopa. Ecnm novyBcTBYeTe conpoTnBiieHNe, cpasy e npeKkpaTuTe BBUHUYMBaHMe! Kak
TOMNbKO Bbl HaliAeTe 6ONT C HyXKHOW pe3bboii, AelCTBYIiTe cornacHo pucyHky 4A. Ha 6onT HacaamTe COOTBETCTBYIOLLYIO
waii6y (KN/Ed), notom npusuntute 60nT K KoHCoNN Y v, HakoHeL, k Tenesusopy. MpoBepbTe, IPOUYHO N 3aKpeneHa
KOHCONb.

TeneBusop c nsorHyton sagHen cteHkom (Puc. 4B)

CHauana HaiianTe NOAXOAALLME ANA MOHTa)a TeneBun3opa 6onTbl ([ﬂ/n): nonpoOyiTe pyKoi BBUHTUTb X B OTBEPCTUA
B 3afiHell yacTu Tenesnsopa. Ecnun novyscTByeTe conpoTuMBneHmne, cpasy e npeKkpaTuTe BBUHYMBaHue! Kak
TOMNbKO Bbl HalAeTe 6ONT C HYXKHOII pe3bboi, fielCTBYTe cornacHo pucyHKy 4B. Ha 6onT HacagmTte COOTBETCTBYIOLLYIO
wait6y (I/I4), notom npusuntuTe 60T K KOHCONM Y, € APyroit cTopoHbI Toxe HacapuTe waiiby [, ancTaHuMonHylo
wainby [M v, HakoHeL, NpnBMHTUTE 6ONT K Tenesn3opy. [poBepbTe, NPOYHO NN 3aKpemneHa KOHCOb.

Ucnonb3oBaHue Hacagok VESA

B Tom cnyyae, ecnu ans Balero TeneBmsopa TpebyeTca ncnonb3oBaTh Hacagku VESA, AelicTBYiiTe COMNacHO pUCyHKam
5A vnun 5B, B 3aBUCMOCTMN OT PacCTOAHNUA Mexay OTBEPCTUAMM B COOTBETCTBUM CO cTaHpapTom VESA. Ha puc. 5A
n3o06paxeHa yctaHoBKa Ana pacctoaHna 200100 mm, Ha Puc. 5B — gna pacctoanua 200200 mm.

MpuKpenneHne KOHCONU K KPOHLUTEHY

Mpepynpexpenne: OGpalleHne ¢ HeKOTOpbIMK TeneBu3opamu TpeGyeT MPUCYTCTBUA elle OfHOro yenoseka!
Mpou3BoauTeNb He HECET OTBETCTBEHHOCTb 3a TPABMbI 1 MaTepUabHbIi Yiep6, npuunHeHHble
BC/IEACTBIE HENPaBUbHOTO obpalyeHns!

CHauana 3auenute KoHconb, npukpennentyio k Tenesusopy (IY), 3a BepxHuit kpaii ocHoaHua KpoHwTeiHa [E]
1 BCTaBbTe KOHCONb BHW3 [0 yrnopa (Puc. 6). Mocne 3Toro npy nomoLy npunaraeMoro MM6YCOBOro Kitoua (m)
ocnabbTe Uy 3aTAHUTE 6OTbI HA 06PaTHOI CTOPOHE KOHCON B 3aBUCUMOCTY OT TpebyeMoro HakoHa 3KkpaHa (Puc. 7).

Mo3ppaBnsem, ycTaHoBKa 3aBeplueHa. »Kenaem BaM NpUATHOTO NPOCMOTPa TeNEBN30pa, 3aKPEMIEHHOTo Ha HACTEHHOM
KPOHLLTeliHe.

NHCTPYKLUU U UHOOPMALMA NO OBPALLEHUIO C UCMOJIb3OBAHHOW YIAKOBKOM
/cnonb3oBaHHbIN YNakoBOYHbIN MaTepuasn NoMeCTITe B MECTO, OTBEJEHHOE HACeNEHHbIM MYHKTOM A/ CKNaAMpOBaHUA
OTXOAOB.

YTUNU3ALUA UBLENUA NOCNE OKOHYAHUA CPOKA CITYKBbl
lMocne okoHuYaHWA Cpoka CNyXObl cAaiiTe YCTPOWCTBO B CMeLManbHbIil MyHKT Npuema, OTBeAEHHbI HaceneHHbIM
MYHKTOM 1181 YTUI3aLIMN TBEPAbIX OTXO/0B

[laHHOe n3paenve oTBeyaeT BCeM OCHOBHbIM TpeﬁOBaHI/IHM COOTBETCTBYOLWNX ANPEKTUB EC.

vy

®e

25-RU



LT - BENDROSIOS JRENGIMO INSTRUKCIJOS

SVARBI SAUGOS INFORMACIJA

Patikrinkite pakuotés turinj pagal daliy sarasa 2-ame psl. ir jsitikinkite, kad visos dalys tvarkoje. Nenaudokite
pazeisty arba sugadinty daliy.

Pries montuodami jranga perskaitykite visas instrukcijas. Jei nesate tikri, kaip atlikti kokios nors dalies
montavima, kreipkités pagalbos j profesionaly technika.

Priverzdami varztus bukite atsargus, kad nenugrandytuméte sriegiy dazy.

Nemontuokite ant Slapios arba kitaip pazeistos sienos. Montavimo medZiaga tiekiama pakuotéje
skirta montavimui ant plytinés ir betoninés sienos. Montuodami ant kitokio tipo sieny, pasitarkite su
profesionalu.

Niekada nemontuokite arba nenaudokite $io gaminio, jei yra pazeidimo zenkly.

Jei elgiamasi netinkamai, galima susizaloti j jrangos krastus.

Sis prietaisas néra skirtas jrengimui arba naudojimui mazy vaiky arba asmeny, kuriems nebuvo duoti
konkretls nurodymai, nebent juos prizitri atsakingas asmuo, kuris uztikrina saugy naudojima ir jrengima.
Vaikus reikéty priziaréti kad jie nepradéty zaisti jranga. Neleiskite vaikams kabéti ant jrangos arba kitaip
netinkamai naudoti. PrieSingu atveju galima rimtai susizaloti. Niekada nekiskite pirsty arba kity objekty
j irangos mechanizma. Taip gali bati suzalotas Zzmogus arba sugadintas turtas.

Gaminj sudaro smulkios dalys, kurias jkvépus arba nurijus galima uzdusti. Laikykite Sias dalis atokiau nuo
vaiky!

Pastaba: techniniai parametrai ir dizainas dél patobulinimy gali skirtis be jspé&jimy.

TIEKIAMY DALIY SARASAS

Televizoriaus laikytuvai Varztas M8x16 M Varztas M8x90

IE Sieninis laikiklis [E Varztas M4ax30 M Kompensuojamoji sklende
Priedas I Varztas M6x35 M10x80

B Varitas M4x12 Poverzle M4 [@ Sesiabriaunis raktas

I varztas M6x12 Poverzlé M6

@ varztas M6x10 Tarpiklis M4/M6

MONTAVIMAS

é $i TVG montavimo jtaisa biitina saugiai pritvirtinti ant vertikalios sienos. Jei jrengimas

netvirtas, jtaisas gali nukristi ir suzaloti arba sugadinti turta.

|taisa montuokite ant plytinés arba betoninés sienos arba plokstumos

Ant sienos pazymeékite dviejy angy padétj (virSutine ir apating), prie kuriy tvirtinsite laikiklio korpusa.
Naudokite laikiklj [E, kaip 3ablona (1 pav.). Kad jsitikintuméte jog angos yra horizontalios, naudokite gulsciuka.
Naudokite maro graztg (10 mm), kad iSgreztuméte bent 9 cm gylio angas, ir j kiekviena jy jstatykite plastikinj
inkara [XI. Patikrinkite, kad plastikinis inkaras bty iki galo jstatytas ir viename lygmenyije sulig siena. (2 pav.).
Pritvirtinkite laikiklio korpusa prie sienos, naudodamiesi dviem varztais [M] kaip nurodyta 3 pav.

Laikytuvo montavimas ant televizoriaus

Televizorius su plokscia galine sienele (4A pav.)

Pirmiausia susiraskite televizoriui tinkamus varztus ([B)/IE): bandykite ranka juos jsukti j angas galinéje
televizoriaus plokstéje. Jei sukdami varztqg pajutote pasipriesinima, nedelsiant baikite darba! Netrukus po
to, kai rasite varzt su teisingu sriegiu, teskite darba pagal schema 4A. Ant varzto (JI/Id4) uzdékite poverzle,
o tada jsukite varzta j laikytuva &\ ir galiausiai j televizoriy. Patikrinkite, ar laikytuvai tvirtai laikosi.

26-LT



Televizorius su iSlenkta galine sienele (4B pav.)

Pirmiausia susiraskite televizoriaus montavimui tinkamus varztus ([El/Hl): bandykite ranka juos jsukti j angas
galinéje televizoriaus plokstéje. Jei sukdami varzta pajutote pasiprie$inima, nedelsiant baikite darba!
Netrukus po to, kai rasite varzta su teisingu sriegiu, teskite darba pagal schema 4B. Ant varzto (KN/[4)
uzmaukite atitinkama poverzle, o tada jsukite varzta j laikytuva [, i$ kitos pusés uzdekite kit poverzle [,
tarpiklj [ ir galiausiai jsukite varztg j televizoriy. Patikrinkite, ar laikytuvai tvirtai laikosi.

VESA priedy naudojimas

Jei su JUsy televizoriumi naudojami VESA priedai, vadovaukités atvaizdais 5A arba 5B, priklausomai nuo VESA
standarto angy spindzio. 5A pav. vaizduojamas 200x100 mm spindzio montavimas, 5B pav. - 200x200 mm
spindzio montavimas.

Laikytuvo tvirtinimas prie laikiklio
Ispéjimas: tvarkant kai kuriuos televizorius gali prireikti kito asmens pagalbos. Gamintojas neatsako uz bet
kokj susizalojima arba pazeidima dél netinkamo elgesio su prietaisu!

Pirmiausia uzkabinkite prie televizoriaus pritvirtinta laikytuva () prie laikiklio korpuso viriutinio krasto [£] ir
slinkite laikytuva Zemyn, kol pajusite pasipriesinima (6 pav.). Tada, naudodamiesi kartu tiekiamu $esiabriauniu
raktu, ([8) atlaisvinkite arba priverzkite galinéje laikytuvo dalyje esancius vartus, priklausomai nuo reikiamo
ekrano pokrypio (7 pav.).

Sveikiname, jrengimas baigtas. Linkime malonios patirties beZiarint prie sieninio montavimo jtaiso pritvirtintg
televizoriy.

INSTRUKCIJOS IR INFORMACIJA DEL PANAUDOTY PAKUOCIY ISMETIMO
Panaudotas pakavimo medziagas iSmeskite su komunalinémis atliekomis.

GAMINIO UTILIZAVIMAS PASIBAIGUS EKSPLOATACIJOS LAIKUI
Pasibaigus eksploatavimo laikui, alinkite jranga tam skirtoje kietyjy komunaliniy atlieky $alinimo vietoje

Sis gaminys atitinka pagrindinius jam taikomy ES direktyvy reikalavimus.

|_an
P XYY S

27 - LT



HR/BS - OPCENITE NAPOMENE ZA MONTAZU

VAZNE SIGURNOSNE INFORMACLJE

Provjerite jesu i svi dijelovi pakiranja na broju koristeci se popisom dijelova sa stranice 2 i provjerite jesu li
svi dijelovi ispravni. Ostecene ili neispravne dijelove nemojte koristiti.

Prije postavljanja ovog proizvoda pazljivo procitajte sve upute. U slucaju da niste sigurni u bilo koji dio
postupka instalacije, zatrazite pomo¢ profesionalnog tehnicara.

Prilikom zatezanja vijaka povedite racuna o tome da ne ostetite navoje.

Nemojte postavljati na mokre ili na drugi nacin ostec¢ene zidove. Pri¢vrsni pribor koji je isporucen u sastavu
proizvoda prilagoden je za montazu na zidove od pune cigle i od betona. U slu¢aju ugradnje na zidove od
drugih materijala, posavjetujte se sa stru¢njakom.

Nikad nemojte ovaj proizvod ugraditi niti koristiti ako postoje znakovi ostecenja.

Rubovi ovog uredaja mogu uzrokovati ozbiljne ozljede ako se s njime rukuje nestru¢no.

Ovaj uredaj nije namijenjen da njime rukuju ili postavljaju ga djeca ili osobe koje nisu obucene, osim
kada su pod nadzorom odgovorne osobe koja im osigurava sigurnost pri montazi uredaja. Djeca trebaju
biti pod nadzorom kako bi bilo sigurno da nece dirati napravu. Nemojte dopustiti djeci da se vjesaju na
napravu ili djeluju na nju na bilo koji drugi nacin. U protivnom moze do¢i do ozbiljnih ostecenja. Nikad
ne gurajte prste ili druge predmete u mehanizam proizvoda. To bi moglo uzrokovati ozljede ili oSte¢enja
imovine.

Proizvod sadrzi male dijelove koji se mogu udahnuti ili progutati i stoga predstavljaju opasnost od
gusenja. Te dijelove drzite izvan dohvata djece!

Napomena: Zahvaljujuci poboljsanjima koje mozemo razviti, specifikacije i konstrukcija proizvoda podlozni
su promjenama bez prethodne najave.

POPIS ISPORUCENIH DIJELOVA

Konzola za TV uredaj Vijak M6x10 A Podloska M6

B Zidnidrza¢ Vijak M8x16 Odstojnik M4/M6
Nastavak & Vijak M4x30 M Vijak M8x90

B vijak M4x12 B Vijak M6x35 M Tipl M10x80

3 vijak M6x12 Podloska M4 [@ Allen klju¢
INSTALACLJA

é Ovaj drzac¢ TV uredaja mora biti sigurno pric¢vrs¢en na vertikalan zid. Ako proizvod ne

bude dobro pri¢vrséen, mogao bi ispasti i dovesti do ozljede ili Stete.

Montaza nosaca na zidu od pune cigle, betonskom zidu ili zidu od drugih punih

materijala

Oznatite na zidu mjesta za 2 otvora (gore i dolje) za pri¢vricivanje tijela drza¢a. Drza¢ [E] mozete koristiti
kao Sablonu (slika 1). Libelom provjerite vodoravnost rupa. Svrdlom za zidove (10 mm) izbusite rupe dubine
najmanje 9 cm i u svaku postavite tipl [Nl. Provjerite je li tipl potpuno usao u zid i je li mu glava poravnata
s plohom zida (slika 2). Pri¢vrstite tijelo nosa¢a na zid pomocu dva vijka [, kako je ozna¢eno na slici 3.

Postavljanje konzole naTV

TV uredaj s ravhom poledinom (slika 4A)

Prvo odredite koje vijke mozete koristiti za postavljanje TV uredaja (IBY/I): pokusajte ih rukom uvinuti u rupe
na straznjoj strani TV uredaja. Osjetite li otpor, odmah prestanite uvrtati! Nakon $to ste pronasli vijak
s odgovaraju¢im dimenzijama navoja, nastavite kako je prikazano na slici 4A. Na vijak postavite odgovarajucu
osiguravajucu podlosku (KN/IA), zatim uvrnite vijak u konzolu [, pa zatim i u TV uredaj. Provjerite je i
konzola ¢vrsto pri¢vrsc¢ena.

28 - HR/BS



TV uredaj sa zakrivljenom poledinom (slika 4B)

Prvo odredite koje vijke mozete koristiti za postavljanje TV uredaja ([El/Hl): pokusajte ih rukom uvinuti u rupe
na straznjoj strani TV uredaja. Osjetite li otpor, odmah prestanite uvrtati! Nakon sto ste pronasli vijak
s odgovaraju¢im dimenzijama navoja, nastavite kako je prikazano na slici 4B. Na vijak postavite odgovarajucu
podiosku (II/Id), zatim uvrnite vijak u konzolu [, s druge strane ponovo postavite podiosku [, odstojnik
i zatim vijak uvrnite u TV uredaj. Provjerite je li konzola ¢vrsto pri¢vrséena.

Upotreba nastavka VESA

U slucaju da je za vas televizor potreban adapter za VESA dimenzije, postupite prema ilustraciji na slici 5A ili
5B, ovisno o rasponu otvora prema standardu VESA. Slika 5A prikazuje ugradnju za raspon od 200x100 mm,
slika 5B prikazuje raspon od 200200 mm.

Pri¢vricivanje konzole na nosac
Pozor: Rad s nekim tipovima uredaja zahtijeva pomo¢ druge osobe! Proizvodac ne preuzima odgovornost za
ozljede ili Stetu na imovini uzrokovane nepravilnim rukovanjem!

Prvo zakvatite konzolu koja je pri¢vricena na TV (IN) za gornju stranu tijela drza¢a [B] i pogurajte konzolu
do kraja prema dolje (slika 6). Nakon toga uzmite prilozeni Allenov klju¢ ([8)) i oslobodite ili stegnite vijke na
poledini konzole, ovisno o tome koliko nagib ekrana Zelite (slika 7).

Cestitamo, ovim korakom dovrsili ste postavljanje drzaca. Zelimo vam da provedete ugodne trenutke s vasim
zidno-montiranim televizorom.

UPUTE | OBAVIJESTI O ODLAGANJU AMBALAZE
Ambalazu odlozite na mjesto koje je vasim mjesnim ili lokalnim propisima oznaceno za odlaganje takve vrste
otpada.

ODLAGANJE PROIZVODA NAKON ISTEKA RADNOG VIJEKA
Nakon isteka radnog vijeka ovog proizvoda, odlozite ga na mjesto predvideno za odlaganje krutog otpada

Ovaj proizvod zadovoljava sve temeljne zahtjeve direktiva EU koje se odnose na njega.

wry
L!n

29 - HR/BS



SR/ME - OPSTE NAPOMENE ZA MONTAZU

VAZNE SIGURNOSNE INFORMACLJE

Proverite da li su svi delovi pakovanja na broju koriste¢i popis delova sa stranice 2 i proverite da li su svi
delovi ispravni. Ostecene ili neispravne delove nemoijte koristiti.

Pre postavljanja ovog proizvoda paZljivo procitajte sva uputstva. U slu¢aju da niste sigurni u bilo koji deo
postupka instalacije, zatrazite pomo¢ profesionalnog tehnicara.

Prilikom zatezanja zavrtanja povedite racuna o tome da ne ostetite navoje.

Nemojte postavljati na mokre ili na drugi nacin ostec¢ene zidove. Pri¢vrsni pribor koji je isporucen uz
proizvod prilagoden je za montazu na zidove od pune cigle i od betona. U slucaju ugradnje na zidove od
drugih materijala, posavetujte se sa stru¢njakom.

Nikad nemojte ugraditi ni koristiti ovaj proizvod ako postoje znakovi ostecenja.

Rubovi ovog uredaja mogu prouzrokovati ozbiljne povrede ako se sa njim ne rukuje stru¢no.

Ovaj uredaj nije namenjen da njim rukuju ili da ga postavljaju deca ili osobe koje nisu obucene za to, osim
kada su pod nadzorom odgovorne osobe koja im osigurava sigurnost pri montazi uredaja. Deca treba da
budu pod nadzorom kako bi bilo sigurno da nece dirati uredaj. Nemojte dopustiti deci da se vesaju na
uredaj ili deluju na njega na bilo koji drugi nacin. U protivnom moze do¢i do ozbiljnih ostecenja. Nikad ne
gurajte prste ili druge predmete u mehanizam proizvoda. To bi moglo prouzrokovati povrede ili oste¢enja
imovine.

Proizvod sadrzi male delove koji se mogu udahnuti ili progutati i stoga predstavljaju opasnost od gusenja.
Te delove drzite van dohvata dece!

Napomena: Zahvaljujuci poboljsanjima koje mozemo razviti, specifikacije i konstrukcija proizvoda podlozni
su promenama bez prethodne najave.

POPIS ISPORUCENIH DELOVA

Konzola za televizor Zavrtanj M6x10 A Podloska M6

B Zidninosa¢ Zavrtanj M8x16 Odstojnik M4/M6
Nastavak @ zavrtanj M4x30 M zavrtanj M8x90
Bl Zavrtanj M4x12 Il Zavrtanj M6x35 M Tipla M10x80
@ ZavrtanjM6x12 Podloska M4 [@ imbus klju¢
INSTALACLJA

é Ovaj drzac¢ TV uredaja mora biti sigurno pric¢vrs¢en na vertikalan zid. Ako proizvod ne

bude dobro pri¢vrséen, mogao bi ispasti i dovesti do povrede ili Stete.

Montaza nosaca na zidu od pune cigle, betonskom zidu ili zidu od drugih punih

materijala

Oznatite na zidu mesta za 2 rupe (gore i dole) za pri¢vri¢ivanje tela nosaca. Nosa¢ [E] mozete koristiti kao
sablon (slika 1). Libelom proverite vodoravnost rupa. Burgijom za zidove (10 mm) izbusite rupe dubine
najmanje 9 cm i u svaku postavite tiplu [§I. Proverite da li je tipla potpuno usla u zid i da li joj je glava poravnata
s povriinom zida (slika 2). Pri¢vrstite telo nosa¢a na zid pomocu dva zavrtnja [J], kako je ozna¢eno na slici 3.

Postavljanje konzole naTV

TV uredaj s ravhom poledinom (slika 4A)

Prvo odredite koje zavrtnje mozete koristiti za postavljanje TV uredaja (IB)/IA): pokusajte ih rukom uviti
u rupe na zadnjoj strani TV uredaja. Ako osetite otpor, odmah prestanite da zavrcete! Nakon s$to ste pronasli
zavrtanj sa odgovarajuc¢im dimenzijama navoja, nastavite kako je prikazano na slici 4A. Na zavrtanj postavite
odgovarajucu osiguravajucu podlosku (KI/Ed) a zatim uvrnite zavrtanj u konzolu [, pa zatim i u televizor.
Proverite da li konzola drzi ¢vrsto.

30 - SR/ME



TV uredaj sa zakrivljenom poledinom (slika 4B)

Prvo odredite koje zavrtnje mozete koristiti za postavljanje TV uredaja ([E]/Hl): pokusajte rukom da ih zavrnete
u rupe na zadnjoj strani TV uredaja. Ako osetite otpor, odmah prestanite da zavrcete! Nakon sto ste pronasli
zavrtanj sa odgovaraju¢im dimenzijama navoja, nastavite kako je prikazano na slici 4B. Na zavrtanj postavite
odgovarajucu osiguravajucu podlosku (I/Id), a zavrtanj zatim uvrnite u konzolu Y, a s druge strane ponovo
postavite podlosku [, odstojnik [M i na kraju zavrtanj uvrnite u televizor. Proverite da li konzola drzi ¢vrsto.

Upotreba VESA nastavka

U slucaju da je za vas televizor potrebna upotreba nastavka VESA; postupite kako je prikazano na slici 5Aili 5B,
zavisno o rasponu rupa prema standardu VESA. Slika 5A prikazuje instalaciju za raspon od 200x100 mm, slika
5B prikazuje raspon 200x200 mm.

Pri¢vricivanje konzole na nosac
Upozorenje: Rad s nekim tipovima uredaja zahteva pomoc druge osobe! Proizvodac ne preuzima odgovornost
za povrede ili Stetu na imovini prouzrokovane nepravilnim rukovanjem!

Prvo zakatite konzolu koja je pri¢vricena na TV (IY) za gornju stranu tela nosaca [8] i gurajte konzolu do kraja
prema dole (slika 6). Zatim uzmite prilozeni ibus klju¢ ([8]) da biste odvrnuli ili zategnuli zavrtnje na zadnjoj
strani konzole, u zavisnosti od toga kakav nagib ekrana Zelite (slika 7).

Cestitamo, ovim korakom zavriili ste postavljanje drzaca. Zelimo vam da provedete ugodne trenutke s vasim
zidno-montiranim televizorom.

UPUTSTVA | OBAVESTENJA O ODLAGANJU AMBALAZE
Ambalazu odlozite na mesto koje je vasim mesnim ili lokalnim propisima oznaceno za odlaganje takve vrste
otpada.

ODLAGANJE PROIZVODA NAKON ISTEKA RADNOG VEKA
Nakon isteka radnog veka ovog proizvoda, odlozite ga na mesto predvideno za odlaganje krutog otpada.

Ovaj proizvod zadovoljava sve temeljne zahteve direktiva EU koje se odnose na njega.

vy

®e

31 -SR/ME



EAN -TENIKEZ OAHIIEZ ETKATAZTAZHZ

ZHMANTIKEZ MAHPO®OPIEZ AZOAANEIAZ

EAéy€te TO mEPIEXOEVO TNG CUOKEUATIAG UE TOV KaTAAoyo e€apTndTwy oTn oehida 2 kat BeBaiwBeite ot
umapxouv OAa ta e§apTipata. Mnv XPNOIUOTIOLEITE KATECTPAMMEVA 1} ENATTWHATIKA e§apTrpaTa.
AlaBdoTe OAeC TIC 0ONYiEG TPV TNV EyKATACTAON TOU £€0MAIOHOU. Av Sev giote BEPatot yia omolodnmote
onpeio Tng Siadikaciag eykataotaong, {ntrioTe BoriBela amd évav emayyeApatia TEXVIKO.

‘Otav oiyyete TI¢ BiSEC, TPOOEETE VA NV KATACTPEPETE TO OTIEIPWHAL.

Na pnv yivetal eykataotaon o€ uypo i he AANO TPOTIO KATECTPAUMEVO TOiX0. T UAIKA GUVAPOAOYNONG
TTIOU TTAPEXOVTAl OTN CUOKELAsia €xouv oxedlaoTel yla TomoBEtnon o€ Toixo amd ToURAa Kal TOHEVTO.
la eyKaTdoTaoN O TOiXOUG KATAOKEVAOUEVOUG ammd AAAa UAIKA cupBouleuTeite Kdmolov emayyehpatia.
Na pnv yivetal moté eykatdotaon 1 xprion autol Tou TPOoIdVTOC av UTTAPXOUV onuadia {nuiwv.

Ot dkpeg Tou €€OTMAIOHOU UMTOPEL VA TIPOKAAECOUV TPAUUATIOUO AV O XEIPIOUOG TOUG SV YivEl e OWOTO
TPOTIO.

AuTti) n ouokeun| Sev éxel oxeSlaoTel yla cuvapuoldynon f XEPIopo amd pikpd maidid ) dtopa Ta omoia
Sev éxouv ekmaideuTei KATAMNNAQ, EKTOG Ki av emPBAémovTal amd kamotov uelBuVo WoTe va dlacpalileTal
N ac@AAEId KATA TOV XEIPIOPO A TV eykatdotaon. Ta madid Ba mpémel va emPBAémovTal woTe va
Slao@aliletat 6Tt Sev mapepPaivouv otov eEOMAIOUS. Mnv emitpémnete ota MadId va Kpeulouvtal and
Tov €€0MAIOUO 1| Va EKTEAOUV OTTolovSHTTOTE AANO XEIPIOUO TOU. T € avTiBeTn TTEPIMTWON, UTTAPXEL KivOuvog
oofapou Tpavpatiopol. Mnv TomoBeteite Ta SAKTUAG 0aG 1) AANNA AVTIKEIMEVA €SO OTOV UNXAVIOUO TOU
e€om\iopoU. Mmopei va TTpoKANBEl TTPOOWTTIKOC TPAUHMATIOUOE 1] BAARN OTO AVTIKEIMEVO.

To mpoidv TEPIEXEL LIKPA €EAPTAMATA TA OTTOIA UITOPE( VO amoTEAEGOUV KivEUVO TIVIYHOU O€ TIEPITTWON
elomvong f katdmoonc. Na Siatnpeite autd ta e€aptipata pakpld amd ta madia!

Inpeiwon: Ta XApOKTNPIOTIKA Kal 0 OXedlaopog pmopei va aMd&ouv yia Aoyoug BeATIWoEWV Xwpig
mponyoupevn eidomoinon.

KATAAOIOz NAPEXOMENQN EEAPTHMATQN

YmooTnpiyuata TNAEGPAoNC Koxhiac M6x10 d Poséda M6

IE] Baon toixou Koyhiagc M8x16 AmooTtdtng M4/M6
TTiplypa B Koxhiac M4x30 M Koxhiac M8x90
Bl Koxhiac M4x12 Il Koxhiac M6x35 M ouvna M10x80

3 Koyhiac M6x12 PoSéha M4 [@ K\esiANev
ErKATAXTAZH

é Avuti n Baon TVG mpémel va oTePEWVETAL P 6TaOEPO TPOTO O KAOETO TOiXO. AV SEv

€x€L Yivel oTaBepn TOMOBETNON TNG, UIMOPEL Va TEGEL KAl VA TIPOKAAECEL TPAUHATIGUO
A {npiée.

TomoBétnon ¢ Bacong oe toixo amdé cupmayry ToUPAA 1 TOIPEVTEVIO TOiXO
n aTtvwpa

InHEWOTE TN B€on Twv 2 oMWV (MAvW Kal KATw) OTOV TO{XO Yl TNV TomoBETnon Tou Koppou oTthpEng.
Xpnotpomoiote T Baon othpiEnc Bl we xvapt (Ek. 1). Xpnotpomoiiote éva aAgadt guaaidac yia va
BePawwbeite 611 o1 oMMéC gival oplldvTIEC. XpNOILOTIONOTE éva TPUTAVL Toixou (10 mm) yia va avoifete omég
BABOUC TOUNAXIGTOV 9 €K. Kall TOTIOBETHOTE amd éva MAaoTIKG Buoua oe kae o [N]. EAéyEte av To macTiké
Buopa éxel elcaxBbei MANPwWG kat Sev Tpoe€éxel amod Tov Toixo. (ElK. 2). TomoBeTioTE TOV KOPUO OTAPIENG OTOV
Toixo xpnotpomotivrag Svo koxhiec M 6mwe paivetal oty Eik. 3.

32 -EAA



Tomo0£tnon Touv umocTNPiyHatog aTnv TNAEdpach

TnAedpaon pe emimedn mAatn (Ek. 4A)

MpwTa, Bpeite Toug KoxAieg TTou eivai katdAnhot yia Ty thiedpacn(BY/E): mpoonadrote va Touc Bidwoete
ME TO X€PL OTIG OTIEG OTO TOW PEPOC TNG TNAEOpaonG. Av aicBavOeite avtioTacn GTapatoTE AHECWG TO
Bidwpa! ‘Otav Bpeite Tov KoXAia e To 0woTd oMeipwia, ouvexiote cUUPWVA Ue To oxéSlo 4A. TomoBetroTe
v avtioToixn poSéha otov koxhia (/) kat ot cuvéxeia Bidwote Tov oto umootrptypa Y kai Téhoc oty
TnAedpaon. ENéyEte av Ta umooTtnpiypata ivat otabepad.

TnAedpaon pe KapmOAn mAarn (Eik. 4B)

Mpwta, Bpeite Toug KoxAiee mmou givat KatdAAnhot yia Ty tomoBétnon e tedpaonc (IEl/HM): mpoonabrote
va Toug PISWOETE Pe TO XEPL OTIC OMEC OTO Tow WEPOG TNG TnAedpaons. Av aioBavOeite avrtiotaon
oTapatioTe apéowg 1o Bidwpa! Otav Bpeite TOV KOXAIO PE TO CWOTO OTTEIPWHA, CUVEXIOTE CUPPWVA E TO
ox£10 4B. TomoPetriote Ty avtiotoixn podéha otov Koxhia (KI/EA) kat ot cuvéxeia Bidwote Tov koxhia
oto umoothptypa [, TomoBetriote Eavd pia podéha amé tnv dAAn meupd [, évav armootatn M kat Téhog
BiéwoTe Tov Koxhia otnv TNAedpaon. EAéyEte av Ta umooTnpiypata givat oTabepd.

Xpnowpomowwvtag otnpiypatra VESA

Y€ mepimtwon mou n TNAedpacr oag amaitei Tn xprion otnplypdatwyv VESA, akoAouBroTe Tig giIkoveg 5A i 5B,
avaloya e TNV andoTtacn Twv omwv Tou potunou VESA. H Eik. 5A meplypd@el tTnv eyKatdoTtaon yia andéotaon
200x100 mm, n Ek. 5B meptypd@el Tnv eykatdotaon yia anéotacn 200x200 mm.

TomoBétnon Tou umootnpiypatog otn faon otneEng

MNpo&idomoinon: O XelpIopOG oplopévwy TNAEopdoewv amattei BoriBeia kat amd dAa dtopa. O KATOOKEUAOTAG
Sev pépel euBLVN yla TpAUUATIONOUG 1) (NUIEG OE TTEPIOUCIOKA OTOIXEIQ TTOU TIPOKAAOUVTAL Ao AKATAAANAO
XEIPIOPO!

MP®WTa, AYKUPWOTE TO UMOOTAPIYHA Tou gival mpooaptnuévo otnv igdpaon (IY) oto mavw dxpo Tou
koppov otriptEnc [E] kat yhioterioTe To umooTrpIypa TPOC Ta KATW Héxpt va otapatroel (Elk. 6). XTn ouvéxela
xpnotpomotwvtag To Khetdi Aev mou mapéxetat ([8]) xahapwote 1y opifte Toug Koxhiec 0TV Mow MAELPE Tou
umooTNPiyHaTog avdloya pe Tnv emBupnTr KAion Tng 086vng (Ek. 7).

Juyxapntnpla, n eykatactaon éxel ONOKANPwOel. Xag €UXOMOAOTE VO EXETE MIA EUXAPLOTN EMMELpia
TTAPAKOAOUOWVTAG TNV TNAEOPACT TTOU TOTOBETHOATE 0T BACN TOU ToiXOU.

OAHTIEZ KAI MTAHPO®OPIEX ZXETIKA ME THN AMOPPIWH THX XPHZIMOMOIHMENHZX XYXKEYAZIAX
MEeTaQEPETE TN XPNOILOTIOINUEVN CUOKEVAGIA OTOV SNUOTIKO XWPO S1ABe0NC AmopPIUHATWVY.

ATMOPPIYH NMPOIONTOX META TO MEPAX THE AIAPKEIAZ ZQHX TOY
H anmoppupn tou £0mMAIoHOU HETA To TEPAG TNG SIAPKELNG (WG TOU TIPETIEL VA YIVETAL OTOUG KOBOPIOUEVOUG
SNHOTIKOUG XWPoug S1aBeong amoppippdtwy

AT To TTPOIGV gival oUPPWVO e ONEG TIG Bacikég Mpodilaypapég Twv odnylwv tng EE ou 1oxvouv yia auto.

|_an
P XYY S

33 -EAA



O NAS

Zminka o dobé, kdy televize stéla v jedné poloze na stolku, a divak si musel najit vhodné misto, aby ji
vibec mohl sledovat, zni jako vypravéni z pravéku. Dnesni technika se naopak dokonale pfizpGsobuje
svym uzivateldm. Dlkazem je i Sirokd nabidka vyrobk( znacky Stell, ktera od roku 2005 zahrnuje kromé
fixnich, vysuvnych a polohovatelnych drzak( na televizory a AV pfistroje, také rdizné typy modernich
stolkl a polic.

Mezi hlavni prednosti vyrobku Stell patii kromé $pickové kvality a maximalni flexibility i snadna obsluha,
ktera je zarukou jednoduchého ovladani a pfijemného uzivani. Zvlasté milovnici designu pak oceni
atraktivni vzhled, typicky pro vsechny vyrobky znacky Stell.

Na vybér je mnoho typl drzakl pro nejrozmanitéjsi typy a velikosti televizorl a AV pfistrojd. Z Siroké
nabidky si vybere stejné tak majitel 100” obrazovky, ktery si pofidi vysuvny a polohovatelny drzak
Stell s nosnosti az 70 kg, jako zena, zvykla sledovat pfi vafeni malou televizi s Uhlopfickou 13* jiz dobre
poslouzi jednoduchy fixni drzak Stell zabudovany v kuchynské lince.

V nabidce znacky Stell najdete i kombinace drzaku s tv stolky, nebo samostatné univerzalni stolky pro
kazdy interiér, v provedeni kov/sklo nebo dievo/sklo.

Oblibené jsou i stolni drzaky na televize nebo monitory, usnadnujici praci u pocitace.

Trendem posledni doby, ktery nachdzi uplatnéni nejen ve vefejnych prostorach, ale i v modernich
designovych interiérech, jsou pak stropni polohovatelné drzaky pro pfistroje s uhlopfickou az 70"
a nosnosti az 80 kg a také stropni - fixni nebo vysuvné - drzaky projektoru.

Znacka Stell mysli i na ptiznivce dobré hudby. Pro pfistroje DVD a SET-TOP BOX nabizi praktické
univerzalni police i ndsténné polohovatelné drzéky pro reproduktory, které pfispivaji ke kvalitnimu
poslechu hudby a mluveného slova.

Vyrobky Stell dobre znaji i majitelé satelitl — kvalitni a pfitom cenové velmi vyhodné drzaky antén maji
Siroké vyuziti - daji se pfipevnit na zed, na balkon nebo na stozar.

VESA

Co je to VESA?

Mozna i vas pfi vybirani vhodného drzéaku k televizi prekvapil prodava¢ dotazem , A jakou tam
mate VESU?“... Udaj VESA totiz patFi spole¢né s informaci o hmotnosti pristroje k zakladnim
parametram pfi vybéru televizniho drzaku nebo stojanu.

Vétsina dnesnich vyrobcli modernich televizi a monitorQ uz predem pocitd s moznosti, ze si budete chtit
zakoupeny pfistroj povésit na zed pomoci drzéku nebo uchytit na stojan. Proto jiz pfi vyrobé osazuje na
jeho zadni stranu otvory se zavitem pro Srouby. To je samoziejmé praktické. Hacek je v tom, Ze umisténi
téchto otvord (tedy jejich vzdjemna vzdalenost) se u jednotlivych typa pfistroju lisi, a pravé tento fakt je
tfeba zohlednit pfi vybéru drzaku nebo stojanu.

Aby jste védéli, ktery drzak ke své televizi zvolit, musite znat tzv. idaj VESA vasi televize (mizete se setkat
i s pojmenovanim VESA STANDARD nebo VESA NORMA). Ten udéva roztec - tedy svislou a vodorovnou
vzdélenost montaznich otvord na zadni strané pristroje — a urcuje, jaky typ drzéku i stojanu se pro vas
pfistroj hodi.

Najdete-li tedy na Stitku své televize oznaceni VESA: 400300 mm, znamend to, ze vodorovna
vzdélenost je 400 mm a svisla 300 mm. Pro Vasi televizi je tady nutné pouzit drzak, ¢i stojan umoznujici
VESA 400 300.



ABOUT US

Mentioning the days when a television stood in a single position on a table and viewers had to find
a suitable position just to watch it sounds like something out of prehistoric times. By contrast, today’s
technology adapts seamlessly to the user’s needs. As proof, there is a wide range of Stell brand products,
which since 2005 include not only stationary, extendable and articulating mounts for televisions and AV
equipment, but also various types of modern tables and shelves.

The main advantages of Stell products are not only top quality and maximum flexibility, but also
simple operation, which ensures easy handling and convenient use. Those who love great design, will
undoubtedly appreciate the attractive appearance typical for all Stell brand products.

There are many types mounts available for the multitudes of types and sizes of televisions and AV
equipment. This wide range of products offers a solution to both owners of 100" screens who will
appreciate the extendable articulating Stell mount with a load capacity of 70 kg, and ladies used to
watching television on a 13” screen while cooking will be pleased with a simple stationary Stell mount
installed on a kitchen cabinet.

The Stell brand also offers combinations of mounts with TV tables, or standalone universal tables for
every interior in either a metal/glass or wood/glass design.

Tabletop mounts for televisions and monitors are also very popular as they make computer based work
easier.

One of the more recent trends gaining traction not only in public areas but also as a part of modern
interior design, are articulating ceiling mounts for screens measuring up to 70” and weighing up to 80 kg
as well as stationary or extendable ceiling mounts for projectors.

The Stell brand also caters to fans of quality music. For DVDs and set-top-boxes it offers practical
universal shelves and articulated loudspeaker wall mounts that contribute to a rich listening experience
of both music and the spoken word.

Owners of satellites are also familiar with Stell products - high quality yet affordable antenna mounts
offer significant flexibility - they can be mounted on walls, balconies or poles.

VESA

What is VESA?

Perhaps when selecting a suitable television mount you were surprised by the salesperson’s
question ,A what type of VESA do you have?”... Information about VESA and the weight of the
appliance constitutes the key parameters when selecting a television mount or stand.

The majority of today’s modern television and monitor manufacturers already take into account that you
may wish to mount the purchased appliance on a wall using a mount or to attach it to a stand. So already
during production, they include threaded screw holes on the rear side. This is, of course, very practical.
The catch is, however, that the location of these screw holes (their distance from each other) varies for
individual types of appliances and this fact must be considered when selecting a mount or stand.

In order to know which mount to choose for your television, you need to know the VESA dimension of
your TV (you may also encounter VESA STANDARD or VESA NORM). It describes the span, i.e. the vertical
and horizontal distance between the screw holes on the rear side of the appliance - this determines the
type of mount or stand that is suitable for your appliance.

When you find the VESA dimensions on the rating label of your TV: 400x300 mm means that the
horizontal distance is 400 mm and the vertical distance is 300 mm. This means that you need to purchase
a mount that supports VESA 400 x 300.








